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1. SUMMARY OF SAR TEST REPORT
1.1 Test Details

Equipment under Test (DUT):

X ~

3 y/ =
FINAS stk
Finnish Accreditation Service z, ///\%

T287 (EN ISO/IEC 17025)

Product: TWIG NEO
Manufacturer: Twig Com Ltd
Model: TLP54US

Serial Number:

116X4820027228 (21132),
115X4820026887 (21124),
116X4820027223 (21122),
116X4820027225 (21123),
115X4820026886 (21127),
115X4820026899 (21133)

FCC ID Number:

2A95KTLP54US, contains 2A95KPLS63X and 2A95KNINAW15 modules

ISED ID Number:

30482-TLP54US, contains 30482-PLS63X and 30482-NINAW15
modules

Firmware Version:

This report applies for FW version:
TT5P.02.013.0000-20231218-112016-321d2947

Testing has been executed on FW version:
TT5P.02.013.0000-20240205.082802-62863211

DUT Number:

21132, 21124, 21122, 21123, 21127, 21133

Battery Type used in testing:

Li-lon Battery

State of the Sample:

Production sample

Testing information:

Testing performed:

12.06.2023 — 15.06.2023, 24.11.2023 — 28.11.2023, 01.02-14.02.2024

Notes:

Document history & changes

This report replaces FCC_ISED SAR report_TWIG Neo
(TLP54US)BeltclipWristband ID7239_18112024.docx. Cellular and
WiFi/BLE module information added.

Document ID:

FCC_ISED SAR report_TWIG Neo (TLP54US)BeltclipWristband
ID7239_05022025.docx

Temperature °C

22+2 / Controlled

Humidity RH%

30+20 / Controlled

Measurement performed by:

Jesper Varis, Kalle Orava, Kirsi Kylldnen

FCC Test Firm Designation Number: FI0005
ISED Company Number: 22218
4(134)
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1.2 RSS-102 version update to Issue 6, 2023

Results of test report FCC_ISED SAR report_TWIG Neo (TLP54US)BeltclipWristband
ID6474_20022024 that were tested according to RSS-102 Issue 5 2015, Radio Frequency (RF)
Exposure Compliance of Radiocommunication Apparatus (All Frequency Bands) have been
evaluated in this test report against the RSS-102 Issue 6 2023, Radio Frequency (RF) Exposure
Compliance of Radiocommunication Apparatus (All Frequency Bands) and have been found to
be compliant.

The changes made to the standard RSS-102, Issue 6 from RSS-102, Issue 5 do not have affect
on the compliance of tested results in the report FCC_ISED SAR report TWIG Neo
(TLP54US)BeltclipWristband 1D6474 20022024.

The tested device is intended to be used with a belt-clip or wristband. The body SAR was
tested from side which has the belt-clip attachment with belt-clip with Omm separation.
Low frequency cellular bands, WLAN 2.4GHz, BLE and SRD were measured with 5mm
separation distance from the DUT without the belt-clip which is less than separation distance
provided from belt-clip thus providing conservative minimum separation distance.

The Extremity SAR was tested from back side of the device with wristband attached with
Omm separation distance.

The test separation distances are compliant with the RSS-102, Issue 6.

Since all the transmitting technologies were tested in the test report, the changes in
exemption limits have no effect on the results.

The FCC_ISED SAR report TWIG Neo (TLP54US)BeltclipWristband ID7239_18112024
complies with the RSS-102 Issue 6 2023, Radio Frequency (RF) Exposure Compliance of
Radiocommunication Apparatus (All Frequency Bands).

This compliance statement relates only for the DUT tested and identified in the revised report
FCC_ISED SAR report TWIG Neo (TLP54US)BeltclipWristband ID7239_18112024.

5(134)
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1.3 Maximum Results

The maximum reported* SAR values for Body-worn, Next-to-Mouth and for Extremity Exposure
for transmitting systems are shown in a table below. The device conforms to the requirements
of the standards when the maximum reported SAR value is less than or equal to the limit. The
SAR limit specified in FCC 47 CFR part 2 (2.1093) and Health Canada’s RF exposure guideline,
Safety Code 6 for Head/Body SAR1g4 is 1.6 W/kg and for Extremity is SAR1oq 4.0 W/kg.

1.3.1 Standalone SAR

Highest Highest
Reported* Reported*
Highest Reported* SAR4(W/kg) | SAR;4(W/kg)
SAR;4(W/kg) in Body- in Next-to- in Extremity

System Worn Exposure Mouth Exposure Result

Condition, Exposure Condition,

Belt-clip Condition, Wristband

Wristband

WCDMA 2 1.24 1.3 1.25 PASS
WCDMA 4 1.31 1.35 1.22 PASS
WCDMA 5 0.64 0.42 0.64 PASS
LTE 12 0.15 0.08 0.15 PASS
LTE 13 0.33 0.22 0.38 PASS
LTE 14 0.39 0.23 0.42 PASS
LTE 25 1.00 1.38 1.29 PASS
LTE 26 0.56 0.43 0.62 PASS
LTE 66 1.08 1.18 1.13 PASS
LTE 71 0.15 0.04 0.09 PASS
2.4 GHz WLAN 0.02 0.007 0.017 PASS
Bluetooth LE (1] 0.0002 0.00002 PASS
SRD 0.00006 0.00003 0 PASS

* Reported SAR Values are scaled to upper limit of power tuning tolerance.

6 (134)
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1.3.2 Simultaneous Transmission SAR
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SAR:14(W/kg) in
Highest Simultaneous Transmission SAR Head/Body-Worn Result
Exposure Condition
Cellular, 2.4 GHz WLAN + SRD 1.39 PASS
SAR1og(W/kg) in
Highest Simultaneous Transmission SAR Extremity Exposure Result
Condition
Cellular, 2.4 GHz WLAN + SRD 1.31 PASS
1.3.3 Maximum Drift
Maximum Drift During Measurements -0.86dB*
*Larger than 5% drifts included to scaling factors
1.3.4 Measurement Uncertainty
SAR 1g: 0.3 - 3 GHz:
Expanded Uncertainty (k=2) 95 % +22.1%
7 (134)
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2. DESCRIPTION OF THE DEVICE UNDER TEST (DUT)
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The DUT is a Lone Worker and Personal Safety alarm with two-way voice option. This device is

intended to be used with a belt-clip or wristband.

The DUT supports Cellular, WLAN 2.4GHz, Bluetooth and SRD technologies.

Twig Com Ltd. TLP54US
[ORXO! TWIG Neo

@~e SN: 115X4820026886 '
238 IMEI: 3544562000469 I

[OF»
FOR TESTING ONLY

Safety instructions in manual
Made in Finland

Figure 1 Overview of the DUT

&

DUT NUMBER

21127

Figure 2 The DUT with belt-clip
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Figure 3 The DUT with wristband

Device Category Portable

Exposure Environment General population uncontrolled

2.1 Supported Frequency Bands and Operational Modes

Modes of Transmitter Frequency
Operation Range [MHz]
WCDMA 2 1850 - 1910
WCDMA 4 1710 - 1755
WCDMA 5 824 - 849
LTE 2 1850 - 1910
LTE 4 1710 - 1755
LTE 5 824 - 849
TX Frequency bands LTE 12 698 - 716
LTE 13 777 -787
LTE 14 788 — 798
LTE 25 1850 - 1915
LTE 26 814 - 849
LTE 66 1710 - 1780
LTE 71 663 — 698
2.4 GHz WLAN 2412 — 2462
Bluetooth 2400 - 2483.5
SRD 918.219, 918.675 MHz
9 (134)
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2.2 Test Exclusions
2.2.1 Excluded Bands from Testing

According to April 2015 TCB workshop, SAR test exclusion can be applied for testing
overlapping LTE bands when the specified maximum output power, including tune-up
tolerance, is less or same for the smaller band as for the larger band.

The channel bandwidth and other operating parameters for the smaller band must be fully
supported by the larger band.

For this product:

e LTE 2 band, 1850-1910 MHz, is excluded from the testing as it is fully covered by LTE
25 band, 1850-1915 MHz

e LTE 4 band, 1710-1755 MHz, is excluded from the testing as it is fully covered by LTE
66 band, 1710-1780 MHz

e LTE 5 band, 824-849 MHz is excluded as it is fully covered by LTE 26 band, 814-849
MHz

2.3 Simultaneous transmission
Possible simultaneous transmissions are:

- Cellular & 2.4 GHz WLAN & SRD
- Cellular & Bluetooth & SRD

10 (134)
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3. OUTPUT POWER

3.1 Maximum specified conducted output power

From the customer, including tune-up tolerances;

Max Output Power
WCDMA [dBm]
WCDMA 2 24
WCDMA 4 24
WCDMA 5 25
Max Output Power
LTE [dBm]
LTE 2 24
LTE 4 24
LTE 5 25
LTE 12 25
LTE 13 25
LTE 14 25
LTE 25 24
LTE 26 25
LTE 66 24
LTE 71 25
2.4GHz WLAN Max Output Power
[dBm]
802.11b 16
802.11g 16
802.11n 16
Max Output Power
Bluetooth [dBm]
Bluetooth BR/EDR 6
Bluetooth LE 6
Max Output Power
SRD [dBm]
SRD 918.219 MHz 5
SRD 918.675 MHz -5

T287 (EN ISO/IEC 17025)

11(134)
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3.2 Tested conducted power
WCDMA:
WCDMA 2 WCDMA 4 WCDMA 5
Reference Channel CH 9262 CH9400 | CH9538 | CH 1312 CH 1413 CH 1513 CH 4132 CH 4183 CH 4233
1852.4 MHz|1880.0 MHz|1907.6 MHz|1712.4 MHz|1732.6 MHz|1752.6 MHz| 826.4 MHz | 836.6 MHz | 846.6 MHz
RMC 12.2K 23.95 24.2% 24.08* 24.16* 24.37* 23.98 24.16 24.43 24.26
HSDPA Subtest-1 23.1 23.29 23.03 23.14 2338 23.08 23.1 2332 23.26
HSDPA Subtest-2 23.09 23.03 22,92 23.19 23.34 23.11 23.07 23.29 23.27
HSDPA Subtest-3 22.49 22.45 22.45 2255 22.83 22.63 22.47 2278 22.91
HSDPA Subtest-4 22.41 2248 2237 2252 22.77 22.66 2244 22.75 22.88
HSUPA Subtest-1 23.0 23.15 23.04 23.18 23.41 23.08 23.08 23.28 23.33
HSUPA Subtest-2 22.65 22,5 22.55 22.8 22.87 22.56 22,53 2278 22.74
HSUPA Subtest-3 23.05 23.01 22.91 23.15 23.27 23.18 22.98 23.18 23.33
HSUPA Subtest-4 23.12 23.04 23.08 232 23.33 23.15 23.0 23.12 23.1
HSUPA Subtest-5 23.07 23.05 22.98 23.17 2332 23.1 22.96 23.25 23.26

*The samples used for SAR testing exceeds the maximum specified power, thus SAR results are overestimations.

LTE:

The DUT is LTE Cat 1 device and has limited data rate up to 5 Mb/s in uplink, for this reason
the resource block allocations for 16QAM modulation vary from the KDB 941225 D05 SAR for
LTE Devices v02r05.

Copyright © Verkotan 2025

Band / BW . CH:18700 CH:18900 CH:19100
[MHz] b RBs RB Start 1860 MHz 1880 MHz 1900 MHz MPR [dB]

0 22.82 228 22.76
1 50 23.05 23.08 22.69 0

99 2262 22.82 22.86

QPSK 0 21.94 21.87 2173

50 50 2173 2174 2173

B2 / BW:20 25 21.82 21.95 21.87
100 0 2176 21.83 2174 1

0 21.66 21.19 21.19

1 50 21.96 22.09 21.86

e 99 21.18 20.84 2139
27 0 21.14 20.85 20.97 2

Band / BW . CH:18675 CH:18900 CH:19125
[MHz] IR — LT 1857.5 MHz | 1880 MHz | 1902.5 MHz LG

0 22.88 23.14 22.88
1 37 2297 23.05 23.08 0

74 23.03 227 22.9

QPsK 0 21.98 2191 21.79

36 19 21.93 21.98 21.9

B2/ BW:15 39 21.84 2177 2176
75 0 21.84 21.82 217 1

0 21.86 2177 21.12

1 37 22.08 21.86 2173

1604M 74 21.18 21.0 21.41
27 0 21.15 20.83 20.77 2
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Band / BW ) CH:18650 CH:18900 CH:19150
[MHz] R RBs RB Start 1855 MHz 1880 MHz 1905 MHz MPR [dB]
0 22.94 230 2267
1 24 23.06 2317 23.02 0
49 2281 2285 229
QPSK 0 22.05 21.9 21.78
25 12 22.05 2203 2184
B2 / BW:10 25 218 21.77 2183
50 0 21.98 219 21.78 1
0 21.91 21.74 2117
1 24 21.76 218 21.73
ek 49 21.69 2138 214
27 0 20.98 20.94 20.82 2
Band / BW ) CH:18625 CH:18900 CH:19175
[MHz] LR B RBs HEE 18525 MHz | 1880 MHz | 1907.5 MHz LS
0 2304 22.82 22.89
1 12 23.01 22.92 2334 0
24 27 22.76 22.88
QPSK 0 21.91 22,01 21.99
12 6 22.03 220 21.95
13 21.94 21.94 21.79
25 0 21.99 21.97 21.9 1
B2/ BW:S 0 21.62 21.9 2163
1 12 2187 218 218
24 21.62 2173 21.67
16QAM 0 2084 21.03 207
12 6 20.96 21.05 20.88 5
13 20.83 21.04 20.85
25 0 20.91 2111 21.05
Band / BW . CH:18615 CH:18900 CH:19185
[MHz] e R RBs HEE 1851.5MHz | 1880 MHz | 1908.5 MHz LIS
0 23.1 2293 22.91
1 7 233 2307 22.89 0
14 23.04 2297 22.89
QPSK 0 22.05 2207 21.93
8 7 220 21.99 21.86
3 22.06 21.99 21.86
15 0 22,01 21.94 21.94 1
B2/BW:3 0 21.69 21.77 217
1 7 21.62 21.86 2183
14 216 21.74 217
16QAM 0 2137 20.99 21.01
8 7 21.29 20.95 20.79 5
3 20.98 21.05 20.95
15 0 21.04 21.09 20.95
Band / BW ) CH:18607 CH:18900 CH:19193
[MHz] LT RBs RB Start 1850.7 MHz | 1880 MHz | 1909.3 MHz MPR [dB]
0 22.91 23.06 2295
1 2 23.1 2307 23.02
5 230 23.03 22.99 o
QPSK 0 2314 2314 22.96
B2/ BW:1.4 3 1 23.07 23.16 231
3 22.88 23.08 23.0
6 0 21.86 21.89 2184 1
16QAM i 0 21.79 21.79 21.85
13 (134)
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2 21.93 21.67 21.95
5 21.83 21.61 2183
0 218 21.81 21.77
3 1 21.92 21.94 21.89
3 21.85 2207 21.91
6 0 2081 2097 20.67 2
Band / BW ) CH:20050 CH:20175 CH:20300
[MHz] LLCILEE RBs RB Start 1720MHz | 1732.5MHz | 1745 MHz Ll AICH
0 2293 23.02 2325
1 50 2343 2329 2313 0
99 23.06 23.07 2312
QPsK 0 2219 2234 2241
50 50 2218 2211 22.06
B4 / BW:20 25 222 2234 2211
100 0 2221 2212 2216 1
0 2115 21.79 21.91
1 50 2214 221 21.91
I 99 2187 216 21.71
27 0 20.95 21.0 2135 2
Band / BW ) CH:20025 CH:20175 CH:20325
[MHz] bR RBs RB Start 1717.5 MHz | 1732.5MHz | 1747.5 MHz MPR [dB]
0 23.05 22.96 2333
1 37 2359 2335 2333 0
74 23.01 22.96 23.09
QPSK 0 2219 2232 2222
36 19 2236 223 2211
B4/ BW:15 39 2225 2212 2211
75 0 2219 2223 2207 1
0 21.67 22,01 22.03
1 37 2176 2221 22.04
et 74 2133 21.81 21.96
27 0 20.93 21.09 20.98 2
Band / BW ) CH:20000 CH:20175 CH:20350
[MHz] e R RBs HEE 1715MHz | 1732.5MHz | 1750 MHz LIS
0 23.09 2316 23.02
1 24 2337 2329 23.06 0
49 2328 2311 2326
QPSK 0 222 2233 2218
25 12 2218 2224 2224
B4/ BW:10 25 2217 2215 2225
50 0 22.15 2221 2221 1
0 217 220 2147
1 24 22.05 22.09 2187
et 49 220 21.84 2153
27 0 21.03 2115 20.92 2
Band / BW ) CH:19975 CH:20175 CH:20375
[MHz] LT RBs RB Start 1712.5 MHz | 1732.5MHz | 1752.5 MHz MPR [dB]
0 23.03 23.25 23.04
1 12 2325 2325 2334 0
24 2284 23.01 2327
B4/ BW:5 QPSK 0 22.05 2232 2223
12 6 2212 2232 2228 :
13 2226 2225 2225
25 0 221 22.29 2224
14 (134)
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0 2153 21.74 21.76
1 12 217 21.97 21.93
24 21.64 21.67 21.76
16QAM 0 20.69 20.86 20.82
12 6 2087 20.92 20.95 5
13 20.86 2113 20.99
25 0 21.28 21.16 21.02
Band / BW ) CH:19965 CH:20175 CH:20385
[MHz] Ry RBs GRS 1711.5 MHz | 1732.5MHz | 1753.5 MHz LR
0 2285 2325 23.09
1 7 2316 234 23.07 0
14 23.1 2316 23.0
QPSK 0 220 2251 2217
8 7 2212 2237 2217
3 22.08 2242 222
15 0 2204 2226 2204 1
B4 /BW:3 0 2147 21.67 21.62
1 7 215 2177 2176
14 2147 21.64 21.62
16QAM 0 2087 21.02 20.95
8 7 20.75 21.08 20.99 5
3 20.78 21.0 20.83
15 0 2081 2114 21.05
Band / BW ) CH:19957 CH:20175 CH:20393
[MHz] LR B RBs HEE 1710.7 MHz | 1732.5MHz | 1754.3 MHz LS
0 2313 2329 230
1 2 2315 2338 23.15
5 2313 2329 22.98 o
QPSK 0 23.04 2322 232
3 1 2311 23.19 2335
3 23.03 2311 230
6 0 220 2222 22.1
B4/ BW:1.4 0 2147 2185 2158
1 2 2132 21.96 2145
5 21.41 2185 216 1
16QAM 0 21.56 22.0 22.04
3 1 21.68 21.92 21.97
3 21.65 21.95 21.93
6 0 20.93 21.05 2125 2
Ba["“%z';w Modulation RBs RB Start g;':&“:f g;:i";ﬁz g:f:::f MPR [dB]
0 22.96 2273 228
1 24 229 2311 23.02 0
49 2283 2288 2283
QPSK 0 21.99 2204 22.03
25 12 21.97 22.02 2213
B5 / BW:10 25 21.99 21.98 22.05
50 0 22.01 21.97 21.97 1
0 215 214 215
1 24 2142 2138 2137
1604M 49 2135 21.07 2126
27 0 20.79 21.03 20.86 2
15 (134)
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Band / BW ] CH:20425 CH:20525 CH:20625
[MHz] R RBs RB Start 826.5 MHz 836.5 MHz 846.5 MHz MPR [dB]
0 2287 22.78 227
1 12 23.05 2333 22.95 0
24 2277 23.02 22.69
QPsK 0 21.86 21.96 21.85
12 6 21.91 22.06 21.98
13 2187 21.89 2203
25 0 2187 21.95 21.94 1
BS/BW:S 0 2143 2118 21.64
1 12 21.68 2155 2203
24 213 213 21.09
16QAM 0 20.73 209 20.92
12 6 20.89 20.99 211 5
13 20.79 2093 21.01
25 0 2093 21.01 20.87
Band / BW ] CH:20415 CH:20525 CH:20635
[MHz] bR RBs RB Start 825.5 MHz 836.5 MHz 847.5 MHz MPR [dB]
0 22.88 2272 22.88
1 7 2301 22.94 22.99 0
14 2288 2314 2288
QPSK 0 2183 2207 2211
8 7 21.88 21.95 220
3 21.9 2202 2214
15 0 21.86 2198 22.06 1
BS/BW:3 0 2146 2138 214
1 7 2149 21.61 2147
14 2126 2149 2155
16QAM 0 20.64 20.92 2097
8 7 20.93 21.08 2111 5
3 20.88 20.96 21.0
15 0 21.0 21.08 21.29
Band / BW ] CH:20407 CH:20525 CH:20643
[MHz] IR R RBs HEE 824.7 MHz 836.5 MHz 848.3 MHz LIS
0 22.93 22.95 23.01
1 2 22.99 22.99 23.04
5 22.85 23.02 229 o
QPSK 0 2297 23.06 2314
3 1 230 23.1 23.01
3 2282 23.04 22.98
6 0 21.91 21.93 21.96
BS/BW1.4 0 2157 214 2154
1 2 2145 2156 2152
5 2125 2139 21.64 1
16QAM 0 21.89 2191 22.09
3 1 21.92 21.94 21.95
3 21.89 2201 2185
6 0 2087 20.96 21.22 2
Ba[““%z'i"w Modulation RBs RB Start (;;'f:no:: ;i;;‘f&?z ?1'12;'1:;) MPR [dB]
0 2312 23.04 23.08
1 24 2323 23.15 23.16 0
B12 / BW:10 QPSK 49 2321 22.96 22,97
s 0 21.95 22.15 22.06 ;
12 22.15 22.02 22.07
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25 22.05 21.95 21.93
50 0 2212 2203 22,01
0 2185 216 2211
1 24 2227 21.95 2225
ek 49 21.93 21.96 2203
27 0 209 21.0 21.07 2
Band / BW ) CH:23035 CH:23095 CH:23155
[MHz] LLCILEE RBs RB Start 701.5MHz | 707.5MHz | 713.5 MHz Ll AICH
0 230 230 22.94
1 12 2312 2326 2317 0
24 23.08 22.99 2287
QPsK 0 21.99 22.09 21.93
12 6 22.05 2218 2203
13 220 22.06 21.92
25 0 22.05 2205 21.99 1
B12/BW: 0 2183 21.81 21.92
1 12 2218 2225 2225
24 2204 2175 21.79
16QAM 0 21.07 21.02 20.99
12 6 21.05 21.06 2111
13 21.05 21.07 20.93 2
25 0 21.03 2097 20.98
Band / BW ) CH:23025 CH:23095 CH:23165
[MHz] LR B RBs HEE 700.5MHz | 707.5MHz | 714.5 MHz LS
0 2283 22.89 23.05
1 7 23.03 23.05 23.16 0
14 22.88 23.01 23.01
QPSK 0 22.05 220 22.08
8 7 220 21.91 21.98
3 221 21.94 22.02
15 0 22.08 21.96 21.98 1
B12/BW3 0 21.73 21.77 21.78
1 7 2224 21.97 21.66
14 21.78 21.61 2155
16QAM 0 21.08 21.02 21.05
8 7 2114 21.05 20.97
3 2117 21.06 21.05 2
15 0 20.92 20.97 21.09
Band / BW ) CH:23017 CH:23095 CH:23173
[MHz] b RBs RB Start 699.7 MHz 707.5 MHz 715.3 MHz MPR [dB]
0 22.92 22.89 23.01
1 2 23.06 2286 23.16
5 2297 230 227 o
QPSK 0 23.03 2311 23.09
3 1 23.05 2315 23.02
3 2313 2317 23.03
6 0 22.08 21.91 22.06
B12/BW:1.4 0 21.98 21.96 218
1 2 2238 2203 2165
5 2207 2211 2157 1
16QAM 0 2214 22.08 21.77
3 1 2217 2229 22.02
3 2217 2219 21.92
6 0 2127 211 21.06 2
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. CH:23230
Band / BW [MHz] Modulation RBs RB Start 782 MHz MPR [dB]
0 23.02
1 24 23.18 0
49 23.04
QPSK 0 22.16
25 12 22.2
B13 / BW:10 25 22.17
50 0 22.04 1
0 21.75
1 24 22.04
i 49 21.71
27 0 21.24 2
Ba[““‘j;z';‘” Modulation RBs RBStart | ieoai | (23230 | TA232SS | mer Bl
0 23.14 23.06 22.94
1 12 23.38 23.28 23.49 0
24 23.11 23.13 23.2
QPSK 0 22.12 22.01 22.14
12 6 22.14 22.07 2217
13 22.06 22.2 22.08
25 0 22.14 22.05 22.04 1
B13 / BW:5 0 21.66 21.92 21.71
1 12 21.79 22.07 22.04
24 21.65 21.75 21.47
16QAM 0 20.93 21.0 20.98
12 6 20.88 21.24 21.07
13 20.86 21.17 20.94 2
25 0 21.15 21.13 21.02
. CH:23330
Band / BW [MHz] Modulation RBs RB Start 793 MHz MPR [dB]
0 23.19
1 24 23.44 0
49 23.19
QPSK 0 22.52
25 12 22.49
B14 / BW:10 25 22.42
50 0 22.37 1
0 22.15
1 24 22.27
ek 49 22.24
27 0 21.3 2
Band /B0 [ quation | Res | Reswn | on2a0s [ CH2ssso [ cuasaes L
0 23.3 23.24 23.21
1 12 23.65 23.22 23.23 0
24 23.24 23.03 23.2
QPSK 0 22.46 22.39 22.4
12 6 22.52 22.37 22.45
B14 / BW:5 13 22.37 2242 22.38
25 0 2242 22.38 22.4 1
0 22.11 22.22 22.12
1 12 22.35 22.29 22.53
160AM 24 22.13 22.09 22.25
12 0 21.22 21.21 21.21 2
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6 2127 21.29 21.29
13 212 2127 2132
25 0 2125 21.26 2131
Band / BW ) CH:26140 CH:26365 CH:26590
[MHz] LLCILEE RBs RB Start 1860 MHz | 1882.5MHz | 1905 MHz Ll AICH
0 2326 2313 2322
1 50 2323 2323 2324 0
99 22.91 23.01 2314
QPsK 0 2225 2221 2231
50 50 2226 2212 2226
B25 / BW:20 25 2223 2212 2238
100 0 2218 22.15 223 1
0 2145 21.75 21.75
1 50 21.95 220 2204
I 99 2147 2129 2152
27 0 2132 2114 21.28 2
Band / BW ) CH:26115 CH:26365 CH:26615
[MHz] bR RBs RB Start 1857.5 MHz | 1882.5MHz | 1907.5 MHz MPR [dB]
0 2314 2317 23.06
1 37 2346 2311 2367 0
74 2319 2313 2311
QPSK 0 2237 222 2237
36 19 222 2224 2232
B25 / BW:15 39 2221 221 2232
75 0 2215 221 2239 1
0 2178 2176 217
1 37 2186 21.95 2211
160AM 74 21.64 21.49 21.92
27 0 2131 21.16 2134 2
Band / BW ) CH:26090 CH:26365 CH:26640
[MHz] e R RBs HEE 1855 MHz | 1882.5MHz | 1910 MHz LIS
0 2335 2332 2335
1 24 233 2326 234 0
49 2317 2331 235
QPSK 0 2242 2221 2246
25 12 2242 2223 2242
B25 / BW:10 25 223 22.05 2231
50 0 2235 2217 2242 1
0 216 217 22.09
1 24 21.81 21.73 217
et 49 2146 2143 2158
27 0 2119 2114 2126 2
Band / BW ) CH:26065 CH:26365 CH:26665
[MHz] LT RBs RB Start 1852.5 MHz | 1882.5MHz | 1912.5 MHz MPR [dB]
0 2322 23.04 23.26
1 12 232 2319 2335 0
24 23.04 23.08 2313
QPSK 0 2239 2227 224
B25 / BW:5 12 6 2238 2229 2237
13 2228 2214 223 :
25 0 2234 2217 224
0 21.73 216 222
160AM ! 12 21.86 2218 224
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24 21.66 219 2217
0 21.01 211 21.29
12 6 21.01 21.07 2136 5
13 21.02 2112 2137
25 0 21.19 2114 213
Band / BW ) CH:26055 CH:26365 CH:26675
[MHz] LLCILEE RBs RB Start 1851.5 MHz | 1882.5MHz | 1913.5 MHz Ll AICH
0 2323 2317 2338
1 7 2327 2313 2346 0
14 2324 23.03 2339
QPsK 0 2238 2219 2237
8 7 2233 2217 2251
3 2239 2218 2249
15 0 2236 2223 2241 1
B25 / BW:3 0 2215 21.99 21.79
1 7 2231 2236 21.95
14 2229 2207 21.82
16QAM 0 2123 2118 2129
8 7 2124 21.04 2133
3 21.28 2115 2137 2
15 0 2126 2117 2135
Band / BW ) CH:26047 CH:26365 CH:26683
[MHz] I n e RBs RB Start 1850.7 MHz | 1882.5MHz | 1914.3 MHz LR
0 2321 2317 2318
1 2 2326 232 2334
5 2307 23.08 2327 o
QPSK 0 2321 2316 2329
3 1 2325 232 234
3 2332 2326 2325
6 0 2223 2224 2222
B25 / BW:1.4 0 21.62 21.2 21.67
1 2 21.89 2143 21.78
5 21.67 21.04 22.02 1
16QAM 0 2204 21.94 22,01
3 1 2216 220 2211
3 22.09 21.97 2211
6 0 2111 21.21 2111 2
Band / BW ] CH:26765 CH:26865 CH:26965
[MHz] b RBs RB Start 821.5 MHz 831.5 MHz 841.5 MHz MPR [dB]
0 2293 22.99 23.09
1 37 2343 2338 2334 0
74 2314 2318 230
QPSK 0 2216 22.06 2211
36 19 2222 2222 2211
B26 / BW:15 39 21.99 2217 22.05
75 0 2214 2207 2211 1
0 220 218 21.81
1 37 21.95 21.99 21.95
1604M 74 2148 21.76 21.82
27 0 2113 21.02 2123 2
20 (134)
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Ba[“'\%zw Modulation RBs RB Start ‘;:"92;7:: g:‘;e;ilsz ‘;:'f:ng:: MPR [dB]
0 23.06 2311 23.03
1 24 2334 2321 23.14 0
49 2313 232 2323
QPSK 0 22.09 221 21.96
25 2 2218 2227 22.26
B26 / BW:10 25 2214 22 2216
50 0 2213 2211 221 1
0 2162 21.97 2174
1 24 2181 22.26 21.67
ek 49 21.44 217 21.42
27 0 2121 21.03 21.09 2
Band / BW ) CH:26715 CH:26865 CH:27015
[MHz] LR B RBs HEE 8165MHz | 831.5MHz | 846.5 MHz LS
0 23.04 22.65 2292
1 12 2323 2329 23.34 0
24 230 23.02 22,91
QPSK 0 21.97 22.02 2214
12 6 2214 2219 2217
13 22.07 2214 2202
25 0 22.08 2215 2212 1
B26 / BW:5 0 2173 21.66 21.36
1 12 22.05 2201 2202
24 21.71 2159 2137
16QAM 0 20.86 2112 21.02
12 6 2123 2129 2119
13 2118 2133 20.97 2
25 0 2118 21.26 21.06
Band / BW ) CH:26705 CH:26865 CH:27025
[MHz] e R RBs HEE 8155MHz | 831.5MHz | 847.5 MHz LIS
0 23.07 2283 2311
1 7 233 2341 2301 0
14 23.05 23.26 22.86
QPSK 0 22.09 2212 22.06
8 7 22.06 2221 21.93
3 2215 2216 22.08
15 0 22.07 22.08 221 1
B26 / BW:3 0 21.65 2157 21.66
1 7 2202 21.99 2173
14 2161 21.63 21.88
16QAM 0 2124 2117 21.0
8 7 2148 2123 21.03
3 21.29 2135 2127 2
15 0 21.21 2118 2122
Band / BW ) CH:26697 CH:26865 CH:27033
[MHz] LT RBs RB Start 8147MHz | 831.5MHz | 8483 MHz MPR [dB]
0 22.99 23.06 230
1 2 2328 231 23.06
5 2318 2315 2264 o
QPSK 0 23.09 2312 230
B26 /BW:1.4 3 1 2317 232 2324
3 2311 2314 22.9
6 0 22.05 22.07 22.03 1
16QAM 1 0 21.71 2177 2159
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2 2184 2185 2155
5 21.82 2187 2184
0 22.02 2255 22.09
3 1 22.16 223 2224
3 2217 2225 22.06
6 0 2148 21.02 21.22 2
Band / BW ) CH:132072 | CH:132322 | CH:132572
[MHz] Modulation RBs RB Start 1720 MHz 1745 MHz 1770 MHz MPR [dB]
0 2313 2349 2332
1 50 234 2356 23.08 0
99 2314 2342 23.06
QPSK 0 2232 2255 2223
50 50 223 2241 22.08
B66 / BW:20 25 2233 2249 222
100 0 2225 2232 2217 1
0 20.85 2204 2144
1 50 220 2203 21.82
I 99 2154 2143 213
27 0 20.95 21.18 21.04 2
Band / BW . CH:132047 | CH:132322 | CH:132597
[MHz] bR RBs RB Start 1717.5MHz | 1745MHz | 1772.5 MHz MPR [dB]
0 2335 23.53 2325
1 37 2365 2374 2345 0
74 2329 2336 2307
QPSK 0 223 225 2227
36 19 2228 2242 2221
B66 / BW:15 39 2225 2238 22.15
75 0 22.17 2238 2224 1
0 2125 22.04 216
1 37 21.83 21.83 2149
et 74 213 2131 2131
27 0 20.89 211 20.95 2
Band / BW ) CH:132022 | CH:132322 | CH:132622
[MHz] Modulation RBs RB Start 1715 MHz 1745 MHz 1775 MHz MPR [dB]
0 2326 234 23.09
1 24 2335 23.42 2329 0
49 23.14 2351 23.03
QPSK 0 2231 22.67 2234
25 12 2238 22.54 22.15
B66 / BW:10 25 2228 2247 2217
50 0 2225 2245 2224 1
0 20.97 217 21.59
1 24 218 21.73 2126
et 49 2117 2154 2136
27 0 20.86 21.19 212 2
Band / BW ) CH:131997 | CH:132322 | CH:132647
[MHz] LT RBs RB Start 17125MHz | 1745MHz | 17775 MHz | MPRIBI
0 23.04 2334 2323
1 12 23.19 2338 2357 0
24 2318 2337 2323
B66 / BW:5 QPsK 0 22.11 2254 2222
12 6 2219 2249 2222 :
13 2223 2248 222
25 0 22.19 22.47 22.26
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0 21.21 21.99 2132
1 12 214 21.99 215
24 2138 21.91 2142
16QAM 0 20.68 20.99 207
12 6 20.74 20.88 20.64 5
13 20.74 20.93 207
25 0 20.83 211 20.89
Band / BW ) CH:131987 | CH:132322 | CH:132657
[MHz] Ry RBs GRS 1711.5MHz | 1745MHz | 1778.5 MHz LR
0 2332 2328 2326
1 7 2356 2338 2328 0
14 2331 2333 22.98
QPSK 0 2233 2247 22.15
8 7 2214 2242 2229
3 2226 2243 22.15
15 0 2219 2241 2228 1
B66 / BW:3 0 21.41 219 21.26
1 7 2137 2173 2129
14 2147 21.66 2131
16QAM 0 20.91 21.07 20.92
8 7 2097 21.04 209 5
3 20.89 21.06 209
15 0 20.92 21.19 20.98
Band / BW ) CH:131979 | CH:132322 | CH:132665
[MHz] LR B RBs HEE 1710.7MHz | 1745MHz | 1779.3 MHz LS
0 23.11 2327 229
1 2 2334 2328 23.02
5 2324 232 2284
QPSK 0 2314 233 22.91 0
3 1 2334 233 22.92
3 2324 2324 22.92
6 0 22.15 2223 2203
B66 / BW:1.4 0 21.64 21.61 21.86
1 2 21.71 21.75 21.95
5 21.61 217 2186 1
16QAM 0 218 2223 21.88
3 1 21.81 2214 22,01
3 2184 22,01 21.88
6 0 20.83 21.0 20.92 2
Ba["“%z';w Modulation RBs RB Start c‘;‘;ﬁf_lzzz ::6?53 '::zz c:é;.v;\::zz MPR [dB]
0 23.68 23.66 2393
1 50 2375 23.98 24.16 0
99 237 2359 2383
QPSK 0 22.96 22.89 22.93
50 50 2281 22.93 230
B71/BW:20 25 230 22.83 22.99
100 0 22.9 22.85 22.89 1
0 2291 2293 22.66
1 50 23.05 2315 2275
1604M 99 2288 22.91 227
27 0 21.92 21.86 21.75 2
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Band / BW . CH:133197 CH:133297 CH:133397
[MHz] Modulation RBs RB Start 670.5MHz | 680.5MHz | 690.5MHz | MPRIdBI
0 23.85 23.76 23.77
1 37 24.04 23.93 24.16 0
74 23.72 23.67 23.84
QPSK 0 22.99 23.01 22.94
36 19 23.03 22.88 23.01
B71 / BW:15 39 22.94 22.87 23.04
75 0 22.88 22.82 22.99 1
0 22.93 22.92 22.86
1 37 23.15 23.01 23.28
160AM 74 22.82 22.98 22.96
27 0 21.92 21.87 21.92 2
Band / BW . CH:133172 CH:133297 CH:133422
[MHz] Modulation RBs RB Start 668 MHz 680.5 MHz 693 MHz MPR [dB]
0 23.78 23.9 23.88
1 24 24.04 23.91 24.1 0
49 23.87 24.03 23.86
QPSK 0 22.94 22.94 23.01
25 12 23.01 22.92 23.1
B71 / BW:10 25 23.12 22.9 22.97
50 0 22.97 22.98 23.05 1
0 23.01 23.08 22.81
1 24 23.11 23.05 23.07
16QAM 49 22.86 23.15 22.8
27 0 21.98 21.86 21.94 2
Band / BW . CH:133147 CH:133297 CH:133447
[MHz] Modulation RBs RB Start 6655 MHz | 680.5MHz | 6955MHz | MPRIdBI
0 23.66 23.77 23.78
1 12 24.05 24.03 23.96 0
24 24.04 23.74 23.77
QPSK 0 23.04 22.84 23.0
12 6 23.07 22.79 22.95
13 23.04 22.75 22.94
25 0 23.04 22.84 22.93 1
B71/BW:S 0 23.09 23.05 22.94
1 12 23.53 23.27 23.18
24 23.14 23.03 22.89
16QAM 0 21.96 21.74 22.11
12 6 21.99 21.83 22.1 5
13 22.03 21.83 22.0
25 0 21.98 21.82 21.94
WLAN 2.4 GHz:
Output power [dBm]
Transmission Data rate
Standard
mode [Mbps] CH1 CH6 CH1
2412 MHz 2437 MHz 2462 MHz
802.11g OFDM 6 14.13 14.05 14.29
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Bluetooth:
Output power [dBm]
S s CHO CH 39 CH78
2402 MHz 2441 MHz 2480 MHz
BR/EDR 0.98 2.46 3.06
Output power [dBm]
S CH37 CH17 CH 39
2402 MHz 2440 MHz 2480 MHz
LE 3.72 3.61 2.7
SRD:
Output Power
SRD [dBrm]
918.219 MHz 469
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Dasy52 near field scanning system, manufactured by SPEAG was used for SAR testing. The test
system consists of high precision robotics system (Staubli), robot controller, computer, near-
field probe, probe alignment sensor, and a phantom containing the tissue equivalent material.
The robot is a six-axis industrial robot performing precise movements to position the probe to
the location of maximum electromagnetic field.
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Figure 4 Schematic Laboratory Picture
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Main used test system components are listed below. For full equipment list and calibration

intervals, please contact the testing laboratory.

Used in testing during 12.6.2023 — 16.6.2023

Test Equipment Model Serial Number | Calibration Date | Interval [years]

DASY5 Software 52.8.8.1258 | - NA NA

Amplifier, 800-4200MHz, 50W 5163F 1022 NA NA

DAE4, converter DAE4 710 10/2022 1

DAE4, converter DAE4 1332 02/2023 1

Inline Peak Power Sensor MA24105A | 2102058 11/2022 1

Isotropic DOS probe EX3DV4 7447 02/2023 1

Isotropic DOS probe EX3DV4 3852 10/2022 1

Radio Communication Analyzer | MT8820C 6200951734 12/2022 1

Radio Communication Analyzer | MT8820C 6200930942 12/2022 1

Radio Communication Analyzer | MT8821C 6262170399 01/2023 1

System validation dipole D750V3 1154 07/2022 3

System validation dipole D835V2 455 07/2022 3

System validation dipole D1800V2 249 07/2022 3

System validation dipole D1900V2 511 03/2023 3

System validation dipole D2450V2 729 07/2023 3

Vector Network Analyzer P5008A MY58100258 01/2023 1

Vector Signal Generator MG3710E 6262028676 NA 1

Vector Signal Generator SMP02 836402/004 NA 1

Used in testing during 20.11.2023 — 28.11.2023

Test Equipment Model Serial Number Calibration Interval
Date [years]

DASYS5 Software 52.8.8.1258 | - NA NA

Amplifier, 800MHz-4200MHz, 10W 10S1G4A 320421 NA NA

DAE4, converter DAE4 1332 02/2023 1

Inline Peak Power Sensor MA24105A | 2102058 10/2023 1

Isotropic DOS probe EX3DV4 7447 02/2023 1

Radio Communication Analyzer MT8820C 6200951734 12/2022 1

Radio Communication Analyzer MT8820C 6200930942 12/2022 1

Radio Communication Analyzer MT8821C 6262170399 01/2023 1

System validation dipole D2450V2 729 07/2023 3

System validation dipole D750V3 1154 07/2022 3

System validation dipole D835V2 455 07/2022 3

Vector Signal Generator MG3710A 6201502519 NA NA

Vector Network Analyzer P5008A MY58100258 01/2023 1

Power Sensor NRP8S 1419.0006K02-108509-Zh 08/2023 2
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Test Equipment Model Serial Number | Calibration Date | Interval [years]
DASY5 Software 52.8.8.1258 | - NA NA
Amplifier, 800-4200MHz, 50W 5163F 1022 NA NA
DAE4, converter DAE4 710 10/2023 1
Inline Peak Power Sensor MA24105A | 2102058 10/2023 1
Isotropic DOS probe EX3DV4 7447 02/2023 1
Isotropic DOS probe EX3DV4 3892 04/2023 1
Radio Communication Analyzer | MT8820C 6200883099 10/2023 1
Radio Communication Analyzer | MT8821C 6262170399 01/2024 1
System validation dipole D750V3 1154 07/2022 3
System validation dipole D835V2 455 07/2022 3
System validation dipole D1800V2 249 07/2022 3
System validation dipole D1900V2 511 03/2023 3
System validation dipole D2450V2 729 07/2023 3
Vector Network Analyzer E5071C MY46102812 05/2023 1
Vector Signal Generator MG3710A | 6201502519 NA 1
Dipole calibration period supporting data:
Measured on 09/2023 Calibrated
Dipole and serial Frequenc Return Return
number y (MHz2) loss (dB) e e (] loss [dB] Lpp=canali
D750V3-SN: 1154 750 -27 54.4 -15 -31.9 51.4 -2.1
D835V2-SN:455 835 -42.4 49.8 -0.7 -364 50.4 -15
D1800V2 - SN:249 1800 -283 48.5 -3.5 -334 51.8 -1.3

4.1.1 Isotropic E-field Probe Type EX3DV4

Construction Symmetrical design with triangular core

Built-in shielding against static charges

PEEK enclosure material (resistant to organic solvents, e.g.. DGBE)

Calibration Calibration certificate in Appendix D
Frequency 10 MHz to >6 GHz (dosimetry); Linearity: + 0.2 dB (30 MHz to 6 GHz)
Directivity + 0.3 dB in HSL (rotation around probe axis)

+ 0.5 dB in tissue material (rotation normal to probe axis)

Dynamic Range

10 yW/g to > 100 mW/g, Linearity: + 0.2 dB

Dimensions

Overall length: 330 mm
Tip length: 10 mm
Body diameter: 12 mm

Application

General dosimetry up to 6 GHz
Compliance tests of mobile phones
Fast automatic scanning in arbitrary phantoms
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4.2 Phantoms

Eli Phantom:

The phantom used in SAR tests was an ELI phantom, manufactured by SPEAG. ELI
phantom is used for compliance testing of handheld and body-mounted wireless devices
in the frequency range of 30 MHz to 6 GHz. The phantom conforms to the requirements
of IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures.

4.3 Tissue Simulants

Recommended values for the dielectric parameters of the tissue simulants are given in
IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures. The dielectric
parameters of the used tissue simulants were within +10% of the recommended values at
frequencies under 3GHz and +5% at frequencies above 3GHz. A liquid compensation
algorithm was used in DASY5 with which measured peak average SAR values were corrected
for the deviation of used liquid. Depth of the tissue simulant was at least 15.0 cm from the
inner surface of the flat phantom.

Tissue simulant liquid Ingredients

Deionized Water, tween, salt

4.4 System Validation Status
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Frequency . Probe Calibrated . Dielectric Conductivity o

[MHz] Dipole Type /SN | vpe/SN | signal Type | PAEURIt/SN | constant (€1 | [s/ml Date
EX3DV4 -

750 D750V3-SN:635 | o 7o, | Cw DAE4/1332 | 45.44 0.86 03/2023
EX3DV4 -

835 D835V2-SN:455 No7aar | W DAE4/1332 | 45.03 0.88 03/2023
EX3DV4 -

1800 D1800V2-SN:249 | oo | CW DAE4/1332 | 4351 135 02/2023
EX3DV4 -

2450 D2450V2-SN:729 | (7o, | Cw DAE4/1332 | 41.26 1.71 03/2023

1900 pigoova-snst1 | EX3PVA- |y DAE4/710 | 40.05 139 11/2022
SN: 3852

750 D750v3-SN:635 | oPVA T | ey DAE4/705 | 4332 0.82 05/2023
SN: 3892

835 D835V2-SN:448 EX3DVA - DAE4/705 | 42.86 0.86 05/2023
SN: 3892
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1800 D1800V2- SN:249 E)IEI32\8/§2— CW DAE 4 /705 40.07 1.3 05/2023
1900 D1900V2-SN:511 E)’Efgggz_ CW DAE 4 /705 40.65 1.36 05/2023
4.5 System Check
. Tissue | Frequency Input | Measured T:r\;\let Nor:n:\llized Deviation
Date Tissue Type e [MHz] Power SAII((“_, SAR:, SAR:, 1%] Plot #
[°cl S e IO
12.06.2023 WB Head 22 750 250 2.04 8.54 8.16 -4.5 1
12.06.2023 WB Head 22 2450 250 11.8 523 47.2 -9.8 2
14.06.2023 WB Head 22 750 250 2.05 8.54 8.2 -4.0 3
15.06.2023 WB Head 22 835 250 2.5 9.69 10 3.2 4
06.07.2023 WB Head 22 1800 250 8.96 38.9 35.84 -7.9 5
06.07.2023 WB Head 22 1900 250 9.64 38.02 38.56 14 6
24.11.2023 WB Head 22 750 250 2.07 8.54 8.28 -3.0 7
27.11.2023 WB Head 22 835 250 2.46 9.69 9.84 1.55 8
27.11.2023 WB Head 22 2450 250 12 523 48 -8.22 9
01.02.2024 WB Head 22 2450 250 11.9 523 47.6 -8.99 10
06.02.2024 WB Head 22 1900 250 9.1 38.02 36.4 -4.3 11
07.02.2024 WB Head 22 1900 250 9.22 38.02 36.88 -3.0 12
07.02.2024 WB Head 22 1800 250 9.08 38.9 36.32 -6.6 13
08.02.2024 WB Head 22 1800 250 9.14 38.9 36.56 -6.0 14
12.02.2024 WB Head 22 835 250 2.34 9.69 9.36 -34 15
13.02.2024 WB Head 22 835 250 2.31 9.69 9.24 -4.6 16
14.02.2024 WB Head 22 750 250 1.99 8.54 7.96 -6.79 17
30 (134)

Copyright © Verkotan 2025

Document ID: FCC_ISED SAR report_TWIG Neo (TLP54US)BeltclipWristband

ID7239_05022025.docx



Verkotan =

4.5.1 Tissue Simulant Verification

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Target Measured Deviation
Date Tissue Tissue | Frequency | Dielectric Conductivity o | Dielectric Conductivity | €[%] | o
Type Temp | [MHz] Constant [e] | [S/m] Target Constant o [S/m] [%]
[°C] Target [€]

12.06.2023 | WB Head 21.8 673.0 4234 0.89 44.25 0.84 4.5 -5.5
12.06.2023 | WB Head 21.8 680.5 42.31 0.89 44.19 0.84 4.5 -5.3
12.06.2023 | WB Head 21.8 688.0 42.26 0.89 44.12 0.84 44 -5.0
12.06.2023 | WB Head 21.8 704.0 42.18 0.89 44.01 0.85 43 -4.5
12.06.2023 | WB Head 21.8 707.5 42.16 0.89 43.99 0.85 4.3 -44
12.06.2023 | WB Head 21.8 711.0 42.14 0.89 43.96 0.85 43 -4.2
12.06.2023 | WB Head 21.8 750.0 41.94 0.89 43.75 0.87 4.3 -3.1
12.06.2023 | WB Head 21.8 826.4 41.59 0.91 4332 0.89 42 -14
12.06.2023 | WB Head 21.8 836.6 41.55 0.91 43.27 0.9 42 -14
12.06.2023 | WB Head 21.8 846.6 41.51 0.92 43.23 0.9 4.1 -14
12.06.2023 | WB Head 21.8 2412.0 39.27 1.77 3947 1.69 0.5 -4.2
12.06.2023 | WB Head 21.8 2437.0 39.22 1.79 3943 1.71 0.5 -44
12.06.2023 | WB Head 21.8 2450.0 39.2 1.8 39.41 1.72 0.5 -4.5
12.06.2023 | WB Head 21.8 2462.0 39.18 1.81 39.39 1.73 0.5 -4.8
14.06.2023 | WB Head 22 704.0 42.18 0.89 43.61 0.84 34 -5.1
14.06.2023 | WB Head 22 750.0 41.94 0.89 43.34 0.86 33 -3.6
14.06.2023 | WB Head 22 779.5 41.79 0.9 43.15 0.87 3.2 -2.8
14.06.2023 | WB Head 22 782.0 41.78 0.9 43.13 0.87 3.2 -2.7
14.06.2023 | WB Head 22 783.0 41.77 0.9 43.12 0.87 3.2 -2.7
14.06.2023 | WB Head 22 784.5 41.76 0.9 43.12 0.87 3.2 -2.6
14.06.2023 | WB Head 22 790.5 41.73 0.9 43.08 0.87 3.2 -24
14.06.2023 | WB Head 22 793.0 41.72 0.9 43.07 0.88 3.2 -2.3
14.06.2023 | WB Head 22 821.5 41.61 0.91 42.92 0.89 3.2 -2.1
14.06.2023 | WB Head 22 831.5 41.57 0.91 42.87 0.89 3.1 -2.1
14.06.2023 | WB Head 22 841.5 4153 0.91 42.83 0.89 3.1 -2.1
15.06.2023 | WB Head 22 835.0 41.55 0.91 42.55 0.93 24 2.1
15.06.2023 | WB Head 22 918.219 4148 0.98 4215 0.96 1.6 -1.8
15.06.2023 | WB Head 22 1720.0 40.13 135 39.85 1.32 -0.7 -2.3
15.06.2023 | WB Head 22 1732.6 40.11 1.36 39.82 1.33 -0.7 -2.3
15.06.2023 | WB Head 22 1745.0 40.09 137 39.79 1.34 -0.7 -2.3
15.06.2023 | WB Head 22 1860.0 40.0 14 39.56 1.4 -11 -0.2
15.06.2023 | WB Head 22 1880.0 40.0 14 39.53 1.41 -1.2 0.6
06.07.2023 | WB Head 21.6 17124 40.13 135 37.2 1.23 -73 -8.7
06.07.2023 | WB Head 21.6 1720.0 40.11 135 37.19 1.24 -73 -8.7
06.07.2023 | WB Head 21.6 1732.6 40.1 1.36 37.17 1.25 -73 -8.6
06.07.2023 | WB Head 21.6 1745.0 40.08 137 37.16 1.25 -73 -8.6
06.07.2023 | WB Head 21.6 1752.6 40.07 137 37.14 1.26 -73 -8.6
06.07.2023 | WB Head 21.6 1770.0 40.04 1.38 37.11 1.26 -73 -8.6
06.07.2023 | WB Head 21.6 1800.0 40.0 14 37.05 1.28 -74 -8.6
06.07.2023 | WB Head 21.6 1860.0 40.0 14 36.96 1.31 -7.6 -6.3
06.07.2023 | WB Head 21.6 1882.5 40.0 14 36.91 1.32 -7.7 -54
06.07.2023 | WB Head 224 1852.4 40.0 14 38.18 1.34 -4.6 -4.1
06.07.2023 | WB Head 224 1880.0 40.0 14 38.1 1.36 -4.7 -3.1
06.07.2023 | WB Head 224 1900.0 40.0 14 38.07 1.37 -4.8 -2.3
06.07.2023 | WB Head 224 1907.6 40.0 14 38.05 1.37 -4.9 -2.0
24.11.2023 | WB Head 22 673.0 42.31 0.88 45.05 0.8 6.5 -9.8
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24.11.2023 | WB Head 22 680.5 42.27 0.89 45.01 0.8 6.5 -9.6
24.11.2023 | WB Head 22 707.5 42.13 0.89 44,93 0.81 6.7 -8.8
24.11.2023 | WB Head 22 711.0 42.11 0.89 4493 0.81 6.7 -8.6
24.11.2023 | WB Head 22 750.0 419 0.89 44.86 0.82 71 -74
24.11.2023 | WB Head 22 779.5 41.76 0.89 44,73 0.83 7.1 -6.8
24.11.2023 | WB Head 22 784.5 41.74 0.89 44.71 0.83 71 -6.6
27.11.2023 | WB Head 22 826.4 41.54 0.9 43.69 0.83 5.2 -8.2
27.11.2023 | WB Head 22 831.5 41.52 0.9 43.68 0.83 5.2 -8.1
27.11.2023 | WB Head 22 835.0 41.5 0.9 43.67 0.83 5.2 -8.0
27.11.2023 | WB Head 22 841.5 41.5 0.91 43.66 0.83 5.2 -84
27.11.2023 | WB Head 22 846.6 41.5 0.91 43.65 0.83 5.2 -8.9
27.11.2023 | WB Head 22 2402.0 39.28 1.76 41.21 1.68 49 -4.6
27.11.2023 | WB Head 22 2412.0 39.27 1.77 41.19 1.68 4.9 -4.6
27.11.2023 | WB Head 22 2437.0 39.22 1.79 41.14 17 4.9 -4.8
27.11.2023 | WB Head 22 2440.0 39.22 1.79 41.14 1.71 4.9 -4.8
27.11.2023 | WB Head 22 2450.0 39.2 1.8 41.13 1.71 4.9 -4.8
27.11.2023 | WB Head 22 2462.0 39.18 1.81 41.11 1.72 4.9 -4.9
27.11.2023 | WB Head 22 2480.0 39.16 1.83 41.1 1.74 4.9 -5.1
01.02.2024 | WB Head 22 2402 39.28 1.76 38.19 1.69 -2.8 -3.7
01.02.2024 | WB Head 22 2412 39.27 1.77 38.18 1.7 -2.8 -3.7
01.02.2024 | WB Head 22 2437 39.22 1.79 38.14 1.72 -2.8 -4.0
01.02.2024 | WB Head 22 2440 39.22 1.79 38.14 1.72 -2.8 -4.1
01.02.2024 | WB Head 22 2450 39.2 1.8 38.12 1.73 -2.7 -4.2
01.02.2024 | WB Head 22 2462 39.18 1.81 38.09 1.73 -2.8 -4.4
01.02.2024 | WB Head 22 2480 39.16 1.83 38.06 1.74 -2.8 -4.8
06.02.2024 | WB Head 22 1852.4 40.0 1.4 38.41 1.35 -4.0 -3.3
06.02.2024 | WB Head 22 1860 40.0 14 38.39 1.36 -4.0 -2.9
06.02.2024 | WB Head 22 1880 40.0 1.4 38.36 1.37 -4.1 -2.2
06.02.2024 | WB Head 22 1882.5 40.0 14 38.36 1.37 -4.1 -2.0
06.02.2024 | WB Head 22 1900 40.0 14 38.34 1.38 -4.1 -14
06.02.2024 | WB Head 22 1905 40.0 1.4 38.34 1.38 -4.2 -1.3
06.02.2024 | WB Head 22 1907.6 40.0 14 38.33 1.38 -4.2 -1.2
07.02.2024 | WB Head 22 1712.4 40.13 1.35 38.56 1.29 -3.9 -4.2
07.02.2024 | WB Head 22 1732.6 40.1 1.36 38.51 13 -4.0 -4.4
07.02.2024 | WB Head 22 1752.6 40.07 1.37 38.47 1.31 -4.0 -4.4
07.02.2024 | WB Head 22 1800 40.0 1.4 38.42 1.34 -4.0 -4.6
07.02.2024 | WB Head 22 1852.4 40.0 14 38.29 1.36 -4.3 -2.8
07.02.2024 | WB Head 22 1880 40.0 1.4 38.28 1.38 -4.3 -1.7
07.02.2024 | WB Head 22 1900 40.0 14 38.27 1.38 -4.3 -1.1
07.02.2024 | WB Head 22 1907.6 40.0 1.4 38.24 1.39 -4.4 -0.9
08.02.2024 | WB Head 22 17124 40.13 1.35 38.19 1.29 -4.8 -4.2
08.02.2024 | WB Head 22 1720 40.11 1.35 38.17 13 -4.9 -4.2
08.02.2024 | WB Head 22 1732.6 40.1 1.36 38.14 1.3 -4.9 -4.2
08.02.2024 | WB Head 22 1745 40.08 1.37 38.12 1.31 -49 -4.3
08.02.2024 | WB Head 22 1752.6 40.07 1.37 38.1 1.31 -4.9 -4.3
08.02.2024 | WB Head 22 1770 40.04 1.38 38.07 1.32 -49 -4.3
08.02.2024 | WB Head 22 1800 40.0 14 38.02 1.34 -5.0 -4.5
12.02.2024 WB Head 22 779.5 41.76 0.89 40.47 0.85 -3.1 -4.4
12.02.2024 | WB Head 22 782 41.75 0.89 40.46 0.86 -3.1 -4.2
12.02.2024 WB Head 22 784.5 41.74 0.89 40.44 0.86 -3.1 -4.2
12.02.2024 | WB Head 22 826.4 41.54 0.9 40.22 0.87 -3.2 -3.0
12.02.2024 | WB Head 22 835 41.5 0.9 40.17 0.88 -3.2 -2.8
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12.02.2024 | WB Head 22 836.6 41.5 0.9 40.17 0.88 -3.2 -2.9
12.02.2024 | WB Head 22 846.6 41.5 0.91 40.12 0.88 -3.3 -3.7
13.02.2024 | WB Head 22 790.5 41.71 0.89 39.66 0.86 -4.9 -4.0
13.02.2024 | WB Head 22 793 41.7 0.9 39.64 0.86 -4.9 -39
13.02.2024 | WB Head 22 795.5 41.69 0.9 39.63 0.86 -4.9 -3.8
13.02.2024 | WB Head 22 821.5 41.57 0.9 39.49 0.87 -5.0 -3.1
13.02.2024 | WB Head 22 831.5 41.52 0.9 39.43 0.87 -5.0 -2.8
13.02.2024 | WB Head 22 835 41.5 0.9 39.41 0.88 -5.0 -2.7
13.02.2024 | WB Head 22 841.5 41.5 0.91 39.38 0.88 -5.1 -33
14.02.2024 | WB Head 22 673 4217 0.89 41.03 0.86 -2.7 -34
14.02.2024 | WB Head 22 680.5 4217 0.89 41.03 0.86 -2.7 -34
14.02.2024 | WB Head 22 688 4217 0.89 41.03 0.86 -2.7 -34
14.02.2024 | WB Head 22 704 42.15 0.89 41.0 0.86 -2.7 -3.2
14.02.2024 | WB Head 22 707.5 42.13 0.89 40.98 0.86 -2.7 -3.1
14.02.2024 | WB Head 22 711 4211 0.89 40.96 0.86 -2.7 -3.0
14.02.2024 | WB Head 22 750 41.9 0.89 40.71 0.87 -2.8 -1.7
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5. TEST PROCEDURE

Testing was carried out in accordance with FCC KDB Publications 447498 D04 Interim General
RF Exposure Guidance v01, 248227 D01 802.11 Wi-Fi SAR and RSS-102, Issue 5.

Low, mid and high frequency channels for the configuration with the highest SAR value were
tested as per ISED notice 2016-DRS001.

For the cellular technologies, the device was set to transmit using maximum power with a
communication tester.

For SRD, the DUT was set to transmit at maximum power and duty cycle using test software.

A control software for WLAN and Bluetooth was used to set the DUT to transmit at maximum
power. Since the Bluetooth LE has higher conducted output powers and duty cycle than
Bluetooth BR/EDR, Bluetooth LE were selected to SAR measurements.

The WLAN transmission modes for testing were selected according to largest channel
bandwidth configuration, lowest order modulation and lowest data rate.
WLAN 2.4GHz was tested with 802.11g standard with data rate of 6Mbit/s

SRD operates at two frequencies: 918.219 MHz and 918.675 MHz. Since the 918.219 MHz has
higher output power, only 918.219 MHz has been measured and the results are overestimation
for frequency of 918.675 MHz.

Maximum specified output powers of a high frequency cellular bands i.e. WCDMA 2, WCDMA
4, LTE B2, LTE B4, LTE B25 and LTE B66 has been reduced from 25 dBm (FW version
TT5P.02.013.0000-20240205.082802-62863211) to 24 dBm (FW version TT5P.02.013.0000-
20231218-112016-321d2947) including tune-up tolerance. The samples used for SAR testing
exceeds the maximum specified power on bands WCDMA 2 and WCDMA 4 thus SAR results
are overestimations.
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5.1 Device Holder

The device was placed in the device holder (illustrated below) that is supplied by SPEAG
as an integral part of the Dasy system.

Device holder supplied by SPEAG
5.2 Test Positions

5.2.1 Belt-clip Body Configuration, Omm separation distance / Without Belt-clip, 5mm separation distance

Body SAR was tested from side which has the belt clip attachment. The device was placed
in the SPEAG holder/on the top of a Rohacell and lifted towards the phantom until the
distance between the phantom and the device was Omm.

Low frequency cellular bands WCDMA 5, LTE B12, B13, B14, B26, B71 & WLAN 2.4GHz &
Bluetooth LE & SRD has been measured with 5mm separation distance without the belt-clip.
Since the separation distance with the belt-clip is >5mm, SAR results with 5mm separation
distance without the belt-clip are overestimation. The device was placed in the SPEAG holder
and lifted towards the phantom until the distance between the phantom and the device was
5mm.

Photos of the test positions are presented in appendix A

5.2.2 Wristband Extremity Configuration Omm separation distance

Extremity SAR was tested from back side of the device with wristband attached with Omm
separation distance.
Photos of the test positions are presented in appendix A

5.2.3 Wristband Next-to-Mouth Configuration 10mm separation distance

Next-to-Mouth SAR was tested from front side of the device, with wristband attached, with
10mm separation distance.
Photos of the test positions are presented in appendix A
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5.3 ScanProcedures

First, area scans were used for determination of the field distribution. Next, a zoom scan
was performed around the highest E-field value to determine the averaged SAR value. Drift
was determined by measuring the same point at the start of the area scan and again at the
end of the zoom scan.

5.4 SAR Averaging Methods

The maximum SAR value was averaged over a cube of tissue using interpolation and
extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy52 are all based
on the modified Quadratic Shepard’s method (Robert J. Renka,” Multivariate Interpolation
of Large Sets of Scattered Data”, University of North Texas ACM Transactions on
Mathematical Software, vol. 14, no. 2, June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with a
weighted average method. A trivariate 3-D / bivariate 2-D quadratic function is

computed for each measurement point and fitted to neighboring points by a least-

square method. For the zoom scan, inverse distance weighting is incorporated to fit

distant points more accurately. The interpolating function is finally calculated as a
weighted average of the quadratics.

In the zoom scan, the interpolation function is used to extrapolate the Peak SAR from the
deepest measurement points to the inner surface of the phantom.
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6. MEASUREMENT UNCERTAINTY
DASY5 Uncertainty Budget
According to IEC/IEEE 62209-1528
(Frequency band: 300MHz - 3GHz range)

Uncert. | Prob. | Div. | (¢) | (&) | Std.Unc. | Std. Unc.
Symbol Error Description value | Dist. 1g | 10g (1g) (10g)
Measurement System Errors
CF Probe Calibration +12.0% N V2 1 1 *5.0% +6.0%
CFarift Probe Calibration Drift +1.7% R V3 1 1 £#1.0% +1.0%
LIN Probe Linearity +4.7% R V3 1 1 +2.7% t2.7%
BBS Broadband Signal +3.0% R V3 1 1 *1.7% +1.7%
150 Probe Isotropy +7.6% R 3 1 1 +4.4% +4.4%
DAE Data Acquisition +0.3% MN 1 1 1 +0.3% 10.3%
AMEB RF Ambient *+1.8% M 1 1 1 +1.8% +1.8%
Ay Probe Positioning £3.9% N 1 0.14 | 0.14 #0.5% *0.5%
DAT Data Processing £1.2% M 1 1 1 1.2% +1.2%
Phantom and Device Errors
LIQ(o) Conductivity (meas.)P** +2.5% M V1 0.78 | 0.71 +2.0% +1.8%
LICY(T ) Conductivity (temp.)®® +3.3% R v3i |o78 | om +1.5% +1.4%
EPS Phantom Permittivity +140% | R 3| o 0 0% +0%
DIs Distance DUT - TSL +2.0% M 1 2 2 +4.0% +4.0%
Dheyz Device Positioning (+0.5mm) | +1.0% N 1 1 1 *1.0% *1.0%
H Device Holder £3.6% N V1 1 1 +3.6% +3.6%
MOD DUT Modulation™ +2.4% R V3 1 1 +14% +1.4%
TAS Time-average SAR +2.6% R 3 1 1 +1.5% +1.5%
RFdri DUT drift +2.5% M 1 1 1 +2.5% +2.5%
VAL Val Antenna Unc.* £0.0% M 1 1 1 0% 0%
RFin Unc. Input Power+® +0.0% M 1 1 1 T (%%
Correction to the SAR results
Cle, a) Deviation to Target +1.9% N V1 1 0.84 +1.9% +1.6%
C(R) SAR scaling? 0% R 3 1 1 0% 0%
u(ASAR) | Combined Uncertainty +11.0% +10.9%
u Expanded Uncertainty +22.1% £21.9%
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7.1 SAR Results for Body Exposure Condition with belt-clip Omm / 5mm separation without belt-clip

WCDMA:
Frequenc Maximum | Conducted Test Measured | Power Dut Scalin Reported
Band Channel [I‘\]IIHz] Y| Mode Power Power Position SAR1g Drift C d‘; Fac tof SAR1g Plot #
[dBm] [dBm] [W/kg] [dB] Y [W/kg]
WCDMA 2 9400 1880 RMC 12.2K 24 24.2%* Back w clip 1.15 -0.27* 11 1.02 1.17
WCDMA 2| 9400 1880 [RMC122k| 24 24,25 Bag:p‘“é:t"p 1.24 -0.08 11 1.00 1.24 18
WCDMA 2 9262 18524 [RMC 12.2K 24 23.95 Back w clip 1.07 -0.14 11 1.01 1.08
WCDMA 2| 9262 18524 [RMC122K| 24 2395 |Backwdlipl 0.36% 11 1.10 1.10
Repeat
WCDMA 2 9538 1907.6 [RMC 12.2K 24 24.08**  |Back w clip 0.999 -0.38* 11 1.07 1.07
WCDMA 2| 9538 19076 |RMC122K| 24 24,08 Bag:p‘“é:t"p 1.05 -0.25* 11 1.04 1.09
*Larger than 5% drifts included to scaling factors
**The samples used for SAR testing exceeds the maximum specified power, thus SAR results are overestimations.
Frequenc Maximum | Conducted Test Measured | Power Dut Scalin Reported
Band Channel [:ﬂHZ] Y| Mode Power Power Position SAR1g Drift c cli Facto? SAR1g Plot #
[dBm] [dBm] [W/kg] [dB] U [W/kg]
WCDMA 4 1413 1732.6 [RMC 12.2K 24 24.37** |Back w clip 1.31 0.04 11 1.00 1.31 19
WCDMA 4| 1413 17326 |[RMC12.2k| 24 2437% Base‘p":;t"p 13 0.04 11 1.00 130
WCDMA 4 1312 17124 [RMC 12.2K 24 24.16**  |Back w clip 117 -0.25* 11 1.02 1.19
WCDMA 4| 1312 17124 [RMC12.2k| 24 2416+ (BaCkwelipl 47 0.1 11 1.00 117
Repeat
WCDMA 4 1513 1752.6  [RMC 12.2K 24 23.98**  |Back w clip 1.23 0.16 11 1.00 1.24
WCDMA 4| 1513 17526 [RMC122K| 24 23.98% Ba&:p"é;t"p 1.1 -0.16 11 1.00 1.12
*Larger than 5% drifts included to scaling factors
**The samples used for SAR testing exceeds the maximum specified power, thus SAR results are overestimations.
Frequenc Maximum | Conducted Test Measured | Power Dut Scalin Reported
Band Channel [I:llle] Y| Mode Power Power Position SAR1g Drift C d); Fac to? SAR1g Plot #
[dBm] [dBm] [W/kgl [dB] Y [W/kg]
WCDMA 5 4183 836.6 RMC 12.2K 25 24.43 Back 5mm 0.455 -0.07 11 1.14 0.52
WCDMA 5 4132 826.4 RMC 12.2K 25 24.16 Back 5mm 0.427 -0.24* 11 1.28 0.55
WCDMA 5 4233 846.6 RMC 12.2K 25 24.26 Back 5mm 0.541 0.06 11 1.19 0.64 20
*Larger than 5% drifts included to scaling factors
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LTE:
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] / BW [MHz] | Size | Offset Power Power osition SAR14 Drift Cycle | Factor SAR;, |[Plot#
[dBm] | [dBm] |P W/kgl | [dB] |~ [W/kg]
LTE 12| 23060 704 QPSK /10 1 24 25 23.23 Back 5mm| 0.0881 -0.29* 1:1 1.61 0.14
LTE 12| 23060 704 QPSK /10 25 12 25 22.15 Back 5mm| 0.0798 -0.19 1:1 1.93 0.15
LTE 12| 23095 707.5 QPSK /10 1 24 25 23.15 Back 5mm| 0.0858 -0.18 1:1 1.53 0.13
LTE 12| 23130 711 QPSK /10 1 24 25 23.16 Back 5mm 0.1 0.05 1:1 1.53 0.15 21
*Larger than 5% drifts included to scaling factors
. Maximum | Conducted Measure | Power . Reported
Band | Channel Fn[e:nt:zl;cy y:v‘:,u[l:;:ll; S?:e O:fsBe o Power Power o-l;?tsiton SAR14 Drift* Ic)l::tli SF‘;aCItI:rg SAR;, |[Plot#
[@Bm] | [dBm] | P W/kgl | [dB] |~ [W/kg]
LTE 13| 23230 782 QPSK /10 1 24 25 23.18 Back 5mm| 0.188 -0.64* 1:1 1.76 0.33
LTE 13| 23230 782 QPSK /10 25 12 25 22.2 Back 5mm| 0.15 0.3* 1:1 2.04 0.31
LTE 13| 23205 779.5 QPSK /5 1 12 25 23.38 Back 5mm| 0.215 -0.24* 1:1 1.53 0.33 22
LTE 13| 23255 784.5 QPSK /5 1 12 25 23.49 Back 5mm| 0.205 -0.12 1:1 1.42 0.29
*Larger than 5% drifts included to scaling factors
. Maximum | Conducted Measure | Power . Reported
Band | Channel Fr([e:nl:ezr;cy ;ﬂ;&u{l:;:;; S?zBe O:f:e o Power Power o-l:i!tsiton SAR14 Drift* Ic)l::z S:;It':? SAR;, |[Plot#
[Bm] | [dBm] | P W/kgl | [dB] |~ [W/kg]
LTE 14| 23330 793 QPSK /10 1 24 25 23.44 Back 5mm| 0.232 -0.18 1:1 143 0.33
LTE 14| 23330 793 QPSK /10 25 0 25 22.52 Back 5mm| 0.185 -0.22* 1:1 1.86 0.34
LTE 14| 23305 790.5 QPSK /5 1 12 25 23.65 Back 5mm| 0.228 -0.26* 1:1 1.45 0.33
LTE 14| 23355 795.5 QPSK /5 1 12 25 23.23 Back 5mm| 0.247 -0.23* 1:1 1.58 0.39 23
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power osition SAR14 Drift Cvcle | Factor SAR;, |[Plot#
[@Bm] | [dBm] | P W/kgl | [dB] |~ [W/kg]
LTE25| 26140 1860 | QpPsk/20 | 1 0 24 23.26 Bacfiiw 0759 | 034* | 11 | 128 0.97
Back w
LTE25| 26140 1860 QPSK /20 50 50 24 22.26 i 0.595 -0.11 1:1 1.49 0.89
Back w
LTE25| 26140 1860 QPSK /20 | 100 0 24 22.18 i 0.575 -0.14 1:1 1.52 0.87
Back w
LTE25| 26365 1882.5 QPSK /20 1 50 24 23.23 i 0.787 -0.23* 1:1 1.26 0.99
Back w
LTE25| 26365 1882.5 QPSK /20 50 0 24 22.21 dip 0.587 -0.23* 1:1 1.59 0.93
Back w
LTE 25| 26365 1882.5 QPSK /20 | 100 0 24 22.15 i 0.555 0.05 1:1 1.53 0.85
Back w
LTE25| 26590 1905 QPSK /20 1 50 24 23.24 dip 0.789 0 1:1 1.19 0.94
Back w
LTE 25| 26590 1905 QPSK /20 50 25 24 22.38 dip 0.572 -0.29* 1:1 1.55 0.89
Back w
LTE 25| 26590 1905 QPSK /20 100 0 24 22.3 clip 0.676 0.17 11 1.48 1.00 24
*Larger than 5% drifts included to scaling factors
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Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power osition SAR14 Drift Cvcle | Factor SAR;, |[Plot#
[dBm] | [dBm] |P W/kg] | [dB] | = [W/kg]
LTE26 | 26765 821.5 QPSK /15 1 37 25 2343 Back 5mm| 0.329 -0.06 1:1 1.44 047
LTE26 | 26765 821.5 QPSK /15 36 19 25 22.22 Back 5mm| 0.242 0 1:1 1.90 0.46
LTE26 | 26865 831.5 QPSK /15 1 37 25 23.38 Back 5mm| 0.352 0.08 1:1 1.45 0.51
LTE26 | 26965 841.5 QPSK /15 1 37 25 2333 Back 5mm| 0.378 0.09 1:1 1.47 0.56 25
. Maximum | Conducted Measure | Power . Reported
Band | Channel Fn[e:nt:zl;cy y:v‘:,u[l:;:ll; S?:e O:fsBe o Power Power o-l;?tsiton SAR14 Drift Ic)l::tli SF‘;aCItI:? SAR;, |[Plot#
[dBm] [dBm] - [W/kgl [dB] Y [W/kgl
LTE66 | 132322 1745 QPSK /20 1 50 24 23.56 Biﬂ;W 0.795 -0.13 1:1 1.1 0.88
Back w
LTE 66 | 132322 1745 QPSK /20 50 0 24 22.55 clip 0.652 -0.1 1:1 1.40 0.91
Back w
LTE 66 | 132322 1745 QPSK /20 100 0 24 22.32 clip 0.673 0.13 1:1 1.47 0.99
Back w
LTE 66 | 132072 1720 QPSK /20 1 50 24 234 dip 0.713 0.01 1:1 1.15 0.82
Back w
LTE 66 | 132072 1720 QPSK /20 50 25 24 22.33 clip 0.732 -0.13 1:1 1.47 1.08 26
Back w
LTE 66 | 132072 1720 QPSK /20 100 0 24 22.25 clip 0.57 0.05 1:1 1.50 0.85
Back w
LTE66 | 132572 1770 QPSK /20 1 0 24 23.32 dip 0.833 0.05 1:1 1.17 0.97
Back w
LTE66 | 132572 1770 QPSK /20 1 0 24 2332 clip 0.846 0.06 1:1 1.17 0.99
Repeat
Back w
LTE 66 | 132572 1770 QPSK /20 50 0 24 22.23 i 0.642 0.03 1:1 1.50 0.97
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power osition SAR14 Drift Cycle | Factor SAR;, |[Plot#
[dBm] | [dBm] |P W/kgl | [dB] | =¥ [W/kg]
LTE71| 133372 688 QPSK / 20 1 50 25 24.16 Back 5mm| 0.0932 0.18 1:1 1.21 0.1
LTE 71| 133372 688 QPSK /20 50 50 25 23 Back 5mm| 0.0791 -0.73* 1:1 1.87 0.15 27
LTE 71| 133222 673 QPSK /20 1 50 25 23.75 Back 5mm| 0.0415 0.22* 1:1 1.40 0.06
LTE 71| 133297 680.5 QPSK /20 1 50 25 23.98 Back 5mm| 0.0519 0.47* 1:1 1.41 0.07
*Larger than 5% drifts included to scaling factors
2.4GHz WLAN:
Maximum | Conducted Measured | Power . Reported
Standard D[antnabR:]te Fr?:nl:z';w Channel Power Power Pc:ietsiton SAR14 Drift SF::ItI:? 5 l::tlz SAR;4 Plot #
P [dBm] | [dBm] [W/kg] | [dB] a [W/kgl
802.11g 6 2462 11 16 1429 | Back5mm | 0.013 -0.37* 1.61 11 0.02 28
802.11g 6 2412 1 16 1413 Back 5mm 0.012 -0.40* 1.69 1:1 0.02
802.11g 6 2437 6 16 14.05 Back 5mm 0.011 0.12 1.57 1:1 0.02
*Larger than 5% drifts included to scaling factors
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Bluetooth LE:

Frequenc Test Maximum | Conducted | Measured | Power Scalin Dut Reported
Mode [I(\]IIHz] Y| Channel osition Power Power SAR;q Drift** Facto? C cli SAR;q Plot #
P [dBm] | [dBm] | [W/kg] | [dB] y [W/kg]
BLE 2402 37 Back 5mm 6 3.72 Q*** NA 1.69 11 NA***
BLE 2440 17 Back 5mm 6 3.61 Q*** NA 1.73 11 NA***
BLE 2480 39 Back 5mm 6 2.7 Q**** NA 2.14 11 NA***

**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
***Due to low e-field generated by DUT, the measurements are not applicable
****Measured result of the area scan was below the dynamic range of the E-field Probe Type EX3DV4 thus zoom scan could not be measured. Area scan result was

presented.
SRD:
Frequenc Maximum | Conducted Test Measured | Power Scalin Dut Reported
Band ?I‘\]IIqu] Y Modulation| Power Power Position SAR14 Drift Facto? c d); SAR14 Plot #
[dBm] [dBm] [W/kg] [dB] Y [W/kg]
SRD 918.219 GFSK 5 4.69 Back 5mm | 0.00005 NA** 1.07 1:1 0.00006 29

**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
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7.2 SAR Results for Extremity Exposure Condition with wristband Omm separation
WCDMA:
Frequenc Maximum | Conducted Test Measured | Power Dut Scalin Reported
Band Channel [I?IIHz] Y| Mode Power Power Position SAR10g Drift C cI); Fac to? SAR10g Plot #
[dBm] [dBm] [W/kgl [dB] Y [W/kg]
WCDMA 2| 9400 1880 RMC 12.2K 24 24.2%* B'ack W 1.2 -0.16 1:1 1.00 1.20
wristband
Back w
WCDMA 2| 9262 18524 |RMC 12.2K 24 23.95 . 1.24 0.17 1:1 1.01 1.25 30
wristband
Back w
WCDMA 2 9538 1907.6 |RMC 12.2K 24 24.08** R 0.967 -0.14 11 1.00 0.97
wristband
**The samples used for SAR testing exceeds the maximum specified power, thus SAR results are overestimations.
Frequenc Maximum | Conducted Test Measured | Power Dut Scalin Reported
Band Channel [I‘\‘IIHz] Y| Mode Power Power Position SAR10g Drift c cli Fac to? SAR10g Plot #
[dBm] | [dBm] [W/kg] | [dB] Y W/kgl
WCDMA 4 1413 1732.6 [RMC 12.2K 24 24.37** B,aCkW 1.14 0.1 11 1.00 1.14
wristband
Back w
WCDMA 4| 1312 17124 |RMC 12.2K 24 24.16** : 1.22 -0.02 1:1 1.00 1.22 31
wristband
Back w
WCDMA 4 1513 1752.6  [RMC 12.2K 24 23.98 R 1.02 -0.01 11 1.00 1.02
wristband
**The samples used for SAR testing exceeds the maximum specified power, thus SAR results are overestimations.
Frequenc Maximum | Conducted Test Measured | Power Dut Scalin Reported
Band Channel [I‘\]IIHz] Y| Mode Power Power Position SAR10g Drift c cli Facto? SAR10g Plot #
[dBm] [dBm] [W/kgl [dB] Y [W/kgl
WCDMA 5 4183 836.6 RMC 12.2K 25 24.43 B.aCk W 0.533 -0.22* 11 1.20 0.64
wristband
Back w
WCDMA 5 4132 826.4 RMC 12.2K 25 24.16 R 0.44 0.2 11 1.21 0.53
wristband
Back w
WCDMA 5| 4233 846.6 |RMC 12.2K 25 24.26 . 0.54 -0.01 1:1 1.19 0.64 32
wristband
*Larger than 5% drifts included to scaling factors
LTE:
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power osition SAR;gg Drift Cycle | Factor SAR;o; |Plot #
[dBm] | [dBm] [P [W/kgl | [dB] |~ [W/kg]
LTE12| 23060 704 QPSK/10 | 1 24 25 2323 | BW L 509 | 033 | 11 | 1e2 0.15
wristband
Back w
LTE 12| 23060 704 QPSK /10 25 12 25 22.15 . 0.073 0.27* 1:1 2.05 0.15
wristband
Back w
LTE 12| 23095 707.5 QPSK /10 1 24 25 23.15 R 0.095 -0.05 1:1 1.53 0.15
wristband
Back w
LTE12| 23130 711 QPSK /10 1 24 25 23.16 R 0.095 0.18 1:1 1.53 0.15 33
wristband
*Larger than 5% drifts included to scaling factors
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. Maximum | Conducted Measure | Power . Reported
son | chamer| ey Mdtaon| 10 | 18 Moo | “rower | 1| St | ovi | 22 | S99 "Shr o
[dBm] dBm] | P Wrkgl | 1dB] | Y [W/kg]
LTE13| 23230 782 QPSK/10 | 1 24 25 2318 | BKW oo 006 | 11 | 152 038 34
wristband
Back w
LTE 13| 23230 782 QPSK /10 25 12 25 22.2 R 0.198 -0.01 1:1 1.91 0.38
wristband
Back w
LTE 13| 23205 779.5 QPSK /5 1 12 25 23.38 R 0.256 -0.09 1:1 1.45 037
wristband
Back w
LTE 13| 23255 784.5 QPSK /5 1 12 25 2349 R 0.227 0.02 1:1 1.42 032
wristband
*Larger than 5% drifts included to scaling factors
. Maximum | Conducted Measure | Power . Reported
Band | Channel Fn[e:nt:zl;cy y:v‘:,u[l:::ll; S?:e O:fsBe o Power Power o-l;?tsiton SAR10q Drift* Ic)l::tli SF‘;aCItI:rg SAR1o; |Plot #
[dBm] | [dBm] [P [W/kg] | [dB] |~ [W/kg]
LTE 14| 23330 793 QPSK /10 1 24 25 23.44 Bfick W 0.255 -0.05 1:1 1.43 0.37
wristband
Back w
LTE 14| 23330 793 QPSK /10 25 0 25 22.52 R 0.202 -0.02 1:1 1.77 0.36
wristband
Back w
LTE 14| 23305 790.5 QPSK /5 1 12 25 23.65 R 0.247 0.28* 1:1 1.46 0.36
wristband
Back w
LTE 14| 23355 795.5 QPSK /5 1 12 25 23.23 R 0.257 0.41* 1:1 1.65 0.42 35
wristband
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power osition SAR10q Drift Cycle | Factor SAR1o; |Plot #
[dBm] | [dBm] |P W/kg] | [dB] | [W/kg]
LTE25| 26140 1860 QPSK /20 1 0 24 23.26 B_ack W 1.09 0.12 1:1 1.19 1.29 36
wristband
Back w
LTE25| 26140 1860 QPSK /20 50 50 24 22.26 R 0.624 0.08 1:1 1.49 0.93
wristband
Back w
LTE 25| 26365 1882.5 QPSK /20 1 50 24 23.23 R 0.794 -0.18 1:1 1.19 0.95
wristband
Back w
LTE 25| 26590 1905 QPSK /20 1 50 24 23.24 R 0.963 0.06 1:1 1.19 1.15
wristband
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power osition SAR;gg Drift Cycle | Factor SAR;o; |Plot #
[dBm] | [dBm] [P [W/kgl | [dB] |~ [W/kg]
LTE26| 26765 | 8215 | QPSK/15 | 1 37 25 2343 | BIKW oy | 002 | 1 | 144 049
wristband
Back w
LTE26| 26765 821.5 QPSK /15 36 19 25 22.22 R 0.265 -0.03 1:1 1.90 0.50
wristband
Back w
LTE26| 26865 831.5 QPSK /15 1 37 25 23.38 R 0.417 -0.05 1:1 1.45 0.61
wristband
Back w
LTE26| 26965 841.5 QPSK /15 1 37 25 23.33 R 0.388 -0.4 1:1 1.61 0.62 37
wristband
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power osition SAR10q Drift Cycle | Factor SAR1o; |Plot #
[dBm] | [dBm] | P W/kgl | [dB] | Y [W/kg]
LTE66| 132322 | 1745 | QPSK/20 | 1 50 24 2356 | BKW 696 | 025t | 1 | 117 113 38
wristband
Back w
LTE 66 | 132322 1745 QPSK /20 50 0 24 22.55 . 0.725 0.07 11 1.40 1.01
wristband
Back w
LTE 66 | 132072 1720 QPSK /20 1 50 24 234 R 0.978 0.11 1:1 1.15 1.12
wristband
Back w
LTE 66 | 132572 1770 QPSK /20 1 0 24 23.32 R 0.854 0.05 1:1 1.17 1.00
wristband
*Larger than 5% drifts included to scaling factors
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Frequency | Modulation | RB RB Maximum | Conducted Test Measure Pov.ver Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power osition SAR10q Drift Cycle | Factor SAR;o, |Plot #
[dBm] dBm] | P W/kgl | [dB] | Y [W/kg]
LTE71| 133372 688 QPSK/20 | 1 50 25 2416 | BKW o073 | 006 | 1 | 121 0.09 39
wristband
Back w
LTE 71| 133372 688 QPSK / 20 50 50 25 23 R 0.0591 0.1 1:1 1.58 0.09
wristband
Back w
LTE 71| 133222 673 QPSK /20 1 50 25 23.75 R 0.0567 -0.19 1:1 1.33 0.08
wristband
Back w
LTE 71| 133297 680.5 QPSK /20 1 50 25 23.98 R 0.069 0.23* 1:1 1.26 0.09
wristband
*Larger than 5% drifts included to scaling factors
2.4GHz WLAN:
Maximum | Conducted Measured | Power . Reported
Standard D[antllabR:]te Fn[e:\]nl::zr;cy Channel Power Power Pc;rs?tsiton SAR10q Drift s:;'::? ?uctl); SAR10g Plot #
i [dBm] | [dBm] [W/kgl | [dB] y [W/kg]
802.11g 6 2462 11 16 14.29 Eack W 0.00942 -0.86* 1.81 1:1 0.017 40
wristband
802.11g 6 2412 1 16 14.13 Back w 0.004 NA* 1.54 11 0.006
wristband
802.11g 6 2437 6 16 14.05 Eack W 0.002 NA** 1.57 1:1 0.003
wristband

*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.

Bluetooth LE:

Frequenc Test Maximum | Conducted | Measured | Power Scalin Dut Reported
Mode [I?IIHz] y Channel osition Power Power SAR10g Drift** Facto? c d); SAR10g Plot #

v [dBm] [dBm] [W/kgl [dB] Y [W/kgl

BLE 2402 37 B'ack ¢ 6 3.72 0.00001 NA** 1.69 1:1 0.00002 41
wristband

BLE 2440 17 Back w 6 361 Orer NA** 173 11 NA***
wristband

BLE 2480 39 Back w 6 27 O NA** 214 11 NA*+*
wristband

**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
***Due to low e-field generated by DUT, the measurements are not applicable
SRD:
Frequenc Maximum | Conducted Test Measured | Power Scalin Dut Reported
Band [l?/le] Y \Modulation| Power Power Position SAR;gg Drift Factof c cli SARjo; | Plot#
[dBm] | [dBm] [W/kg] | [dB] Y W/kgl
SRD | 918219 | GFSK 5 469 Backw' 16 00000034 NA® | 107 11 |0.00000037| 42
wristband
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
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7.3 SAR Results for Next-to-mouth Condition with wristband 10mm separation
WCDMA:
ey Maximum | Conducted Test Measured | Power Duty Scaling Reported
Band Channel [MHz] Mode Power Power Position SAR1g Drift Cycle Factor SAR1g Plot #
[dBm] [dBm] W/kgl | [dB] U [W/kg]
Next-to-
WCDMA 2| 9400 1880 RMC 12.2K 24 24.2** mouth w 1.1 0.19 1:1 1.00 1.10
wristband
Next-to-
WCDMA 2| 9262 18524 |RMC 12.2K 24 23.95 mouth w 1.28 -0.19 1:1 1.01 1.29
wristband
Next-to-
WCDMA 2| 9538 1907.6  |RMC 12.2K 24 24.08** mouth w 13 -0.03 1:1 1.00 1.30 43
wristband
Next-to-
mouth w
WCDMA 2| 9538 1907.6 |RMC 12.2K 24 24.08** ) 1.16 -0.12 1:1 1.00 1.16
wristband
Repeat
**The samples used for SAR testing exceeds the maximum specified power, thus SAR results are overestimations.
e Maximum | Conducted Test Measured | Power Duty Scaling Reported
Band Channel [MHz] Mode Power Power Position SAR1g Drift Cycle Factor SAR1g Plot #
[dBm] [dBm] Wrkg] | [dB] Y W/kg]
Next-to-
WCDMA 4 1413 1732.6  |RMC 12.2K 24 24.37** mouth w 1.27 -0.06 1:1 1.00 1.27
wristband
Next-to-
WCDMA 4 1312 17124 |RMC 12.2K 24 24.16** mouth w 133 0.24* 1:1 1.02 135 44
wristband
Next-to-
WCDMA 4 1513 1752.6  |RMC 12.2K 24 23.98** mouth w 1.08 -0.1 1:1 1.00 1.08
wristband
Next-to-
WCDMA 4| 1312 17124 RMC122K| 24 2416w | Mouthw 1.18 -0.04 11 1.00 1.18
wristband
Repeat
*Larger than 5% drifts included to scaling factors
**The samples used for SAR testing exceeds the maximum specified power, thus SAR results are overestimations.
Frequency Maximum | Conducted Test Measured | Power Duty Scaling Reported
Band Channel [MHz] Mode Power Power Position SAR1g Drift Cycle Factor SAR1g Plot #
[dBm] | [dBm] W/kgl | [dB] i [W/kg]
Next-to-
WCDMA 5| 4183 836.6 |RMC 12.2K 25 24.43 mouth w 0.314 0.02 1:1 1.14 0.36
wristband
Next-to-
WCDMA 5| 4132 8264  |RMC 12.2K 25 24.16 mouth w 0.261 -0.21 1:1 1.21 0.32
wristband
Next-to-
WCDMA 5| 4233 8466 |RMC 12.2K 25 24.26 mouth w 0.352 -0.05 1:1 1.19 0.42 45
wristband
*Larger than 5% drifts included to scaling factors
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LTE:
. Maximum | Conducted Measure | Power . Reported
Band | Channel Fre:lll.:ncy M:V?,ul:;: n S'?B o;B o Power Power T?ts,t SAR;q Drift (I:)uiiy SFcaItlng SAR;, |[Plot#
[ z] / [ z] | Size se [dBm] [dBm] position [W/kg] [dB] ycle actor [W/kg]
Next-to-
LTE12| 23060 704 QPSK /10 1 24 25 23.23 mouth w 0.045 -0.32* 1:1 1.62 0.07
wristband
Next-to-
LTE12| 23060 704 QPSK /10 25 12 25 22.15 mouth w 0.037 -0.06 1:1 1.93 0.07
wristband
Next-to-
LTE 12| 23095 707.5 QPSK /10 1 24 25 23.15 mouth w 0.046 -0.35* 1:1 1.66 0.08
wristband
Next-to-
LTE12| 23130 711 QPSK /10 1 24 25 23.16 mouth w 0.052 -0.08 1:1 153 0.08 46
wristband
*Larger than 5% drifts included to scaling factors
. Maximum | Conducted Measure | Power . Reported
Band | Channel Fre:nl:ency M;V‘:IUI:;:: n :B o:fB o Power Power Te‘ets‘t SAR14 Drift* Ic)ully SFcaItlng SAR;, |[Plot#
[ z] / [ z] ize 'se [dBm] [dBm] position [W/kg] [dB] ycle actor [W/kg]
Next-to-
LTE 13| 23230 782 QPSK /10 1 24 25 23.18 mouth w 0.119 -0.32* 1:1 1.64 0.19
wristband
Next-to-
LTE 13| 23230 782 QPSK /10 25 12 25 222 mouthw | 0.0962 -0.33* 1:1 2.06 0.20
wristband
Next-to-
LTE 13| 23205 779.5 QPSK /5 1 12 25 23.38 mouth w 0.133 -0.16 1:1 1.45 0.19
wristband
Next-to-
LTE 13| 23255 784.5 QPSK /5 1 12 25 23.49 mouth w 0.145 0.27* 1:1 1.51 0.22 47
wristband
*Larger than 5% drifts included to scaling factors
q Maximum | Conducted Measure | Power q Reported
Band | Channel Fre:lll::ncy M:\:,“':;: n S'?B o;B 3 Power Power T(.ets.t SAR;q Drift* (I:)ully SFcaI::ng SAR;; |Plot #
[MHz] / [MHz] | Size 'se [dBm] [dBm] position [W/kg] [dB] ycle actor [W/kg]
Next-to-
LTE 14| 23330 793 QPSK /10 1 24 25 23.44 mouth w 0.146 -0.06 1:1 143 0.21
wristband
Next-to-
LTE 14| 23330 793 QPSK /10 25 0 25 22.52 mouth w 0.114 -0.1 1:1 1.77 0.20
wristband
Next-to-
LTE 14| 23305 790.5 QPSK /5 1 12 25 23.65 mouth w 0.136 -0.44* 1:1 1.51 0.21
wristband
Next-to-
LTE 14| 23355 795.5 QPSK /5 1 12 25 23.23 mouth w 0.153 -0.1 1:1 1.50 0.23 48
wristband
*Larger than 5% drifts included to scaling factors
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. Maximum | Conducted Measure | Power . Reported
Band | Channel Fre:nl::ncy M:v(:,u';:: n s'.{B OZB t Power Power T‘.!:.t SAR14 Drift (I:)uiiy SFcaI’:ng SAR;, |Plot#
[ z] / [ z] ize 'se [dBm] [dBm] position [W/kg] [dB] ycle actor [W/kg]
Next-to-
LTE25| 26140 1860 QPSK / 20 1 0 24 23.26 mouth w 0.813 0.3* 1:1 1.27 1.03
wristband
Next-to-
LTE25| 26140 1860 QPSK / 20 50 50 24 22.26 mouth w 0.785 0.35* 1:1 1.62 1.27
wristband
Next-to-
LTE25| 26140 1860 QPSK /20 | 100 0 24 22.18 mouth w 0.852 0.04 1:1 1.52 1.30
wristband
Next-to-
LTE 25| 26365 1882.5 QPSK /20 1 50 24 23.23 mouth w 1.08 0.28* 1:1 1.27 1.38 49
wristband
Next-to-
LTE 25| 26365 1882.5 QPSK / 20 50 0 24 22.21 mouth w 0.832 0.05 1:1 1.51 1.26
wristband
Next-to-
LTE 25| 26365 1882.5 QPSK /20 | 100 0 24 22.15 mouth w 0.864 0.12 1:1 1.53 1.32
wristband
Next-to-
LTE25| 26590 1905 QPSK /20 1 50 24 23.24 mouth w 1.02 0.39* 1:1 1.30 1.33
wristband
Next-to-
LTE25| 26590 1905 QPSK /20 50 25 24 22.38 mouth w 0.715 0.21 1:1 1.45 1.04
wristband
Next-to-
LTE 25| 26590 1905 QPSK /20 | 100 0 24 223 mouth w 0.706 0.05 1:1 1.48 1.04
wristband
Next-to-
mouth w
LTE 25| 26365 1882.5 QPSK /20 1 50 24 23.23 ) 0.99 -0.19 1:1 1.19 1.18
wristband
Repeat
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power osition SAR14 Drift 11 Factor SAR;, |[Plot#
[dBm] | [dBm] [P [W/kg] | [dB] [W/kg]
Next-to-
LTE26| 26765 8215 QPSK /15 1 37 25 2343 mouth w 0.229 -0.05 1:1 1.44 0.33
wristband
Next-to-
LTE26| 26765 8215 QPSK /15 36 19 25 22.22 mouth w 0.171 -0.16 1:1 1.90 0.32
wristband
Next-to-
LTE 26| 26865 8315 QPSK /15 1 37 25 23.38 mouth w 0.246 0.14 1:1 1.45 0.36
wristband
Next-to-
LTE26| 26965 841.5 QPSK /15 1 37 25 2333 mouth w 0.273 0.35* 1:1 1.59 0.43 50
wristband
*Larger than 5% drifts included to scaling factors
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Frequency | Modulation | RB RB Maximum | Conducted Test Measure Pov.ver Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power S SAR14 Drift Cycle | Factor SAR;, |Plot#
[dBm] [dBm] [W/kgl [dB] [W/kg]
Next-to-
LTE 66 | 132322 1745 QPSK /20 1 50 24 23.56 mouth w 0.864 0.13 11 1.11 0.96
wristband
Next-to-
LTE 66 | 132322 1745 QPSK /20 50 0 24 22.55 mouth w 0.704 -0.05 11 1.40 0.98
wristband
Next-to-
LTE 66 | 132322 1745 QPSK /20 100 0 24 22.32 mouth w 0.697 0.18 1:1 1.47 1.03
wristband
Next-to-
LTE 66 | 132072 1720 QPSK /20 1 50 24 234 mouth w 0.923 0.07 1:1 1.15 1.06
wristband
Next-to-
LTE 66 | 132072 1720 QPSK /20 50 25 24 22.33 mouth w 0.788 0.06 1:1 1.47 1.16
wristband
Next-to-
LTE 66 | 132072 1720 QPSK /20 100 0 24 22.25 mouth w 0.789 -0.03 1:1 1.50 1.18 51
wristband
Next-to-
LTE 66 | 132572 1770 QPSK /20 1 0 24 23.32 mouth w 0.789 0.14 1:1 1.17 0.92
wristband
Next-to-
LTE 66 | 132572 1770 QPSK /20 50 0 24 22.23 mouth w 0.616 0.01 11 1.50 0.93
wristband
Next-to-
LTE 66 | 132572 1770 QPSK /20 100 0 24 22.17 mouth w 0.631 0.18 1:1 1.52 0.96
wristband
Next-to-
LTE 66 | 132072 1720 QPSK/20 | 1 50 24 234 mouthw |4 54 009 | 11 1.15 1.16
wristband
Repeat
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Povyer Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power position SAR14 Drift Cvcle | Factor SAR;, |[Plot#
[dBm] | [dBm] [W/kgl | [dB] |~ [W/kg]
Next-to-
LTE 71| 133372 688 QPSK /20 1 50 25 24.16 mouth w 0.03 -0.09 1:1 1.21 0.04
wristband
Next-to-
LTE 71| 133372 688 QPSK /20 50 50 25 23 mouth w 0.025 -0.08 1:1 1.58 0.04
wristband
Next-to-
LTE 71| 133222 673 QPSK /20 1 50 25 23.75 mouth w 0.023 -0.18 1:1 1.33 0.03
wristband
Next-to-
LTE 71| 133297 680.5 QPSK /20 1 50 25 23.98 mouth w 0.028 -0.04 1:1 1.26 0.04 52
wristband
2.4GHz WLAN:
Maximum | Conducted Measured | Power . Reported
Standard Da';IabRate Fre'?nt'l-lency Channel Power Power P T?ts_t SAR14 Drift** SFcaI'l:ng é)utly SAR14 Plot #
R @Bm] | dBm) | "o | kgl | raey | T | Y | kg
802.11g 6 2462 11 16 1429  [Nexttomouth 6, NA 1.48 11 0.007 53
w wristband
802.11g 6 2412 1 16 1443 [Nexttomouth 4 50, NA 1.54 11 0.005
w wristband
802.11g 6 2437 6 16 1405 [Nettomouthl 4 50048 NA 1.57 11 0.001
w wristband

**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
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Frequenc Test Maximum | Conducted | Measured | Power Scalin Dut Reported
Mode [I(\]IIHz] Y| Channel osition Power Power SARq Drift** Facto? C clz SAR;q Plot #
P [dBm] | [dBm] | [W/kg] | [dB] y [W/kg]
Next-to-
BLE 2402 37 mouth w 6 372 Ox** NA 1.69 1:1 NA***
wristband
Next-to-
BLE 2440 17 mouth w 6 3.61 0.00012 NA 1.73 1:1 0.0002 54
wristband
Next-to-
BLE 2480 39 mouth w 6 2.7 0.00010 NA 214 1:1 0.0002
wristband
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
***Due to low e-field generated by DUT, the measurements are not applicable
SRD:
Frequenc Maximum | Conducted Test Measured | Power Scalin Dut Reported
Band [I‘\]IIHz] Y IModulation| Power Power Position SAR14 Drift Fac to? c cli SAR14 Plot #
[dBm] | [dBm] [W/kg] | [dB] Y [W/kg]
SRD 918.219 GFSK 5 469 [NeUtomouth 000024 | NA® 1.07 11 | 0000026 | 55
w wristband

**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
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Simultaneous transmission analysis for the maximum Cellular SAR, maximum WLAN/Bluetooth SAR and SRD
SAR is in the table below. Direct summation of SAR results was performed.

Body, Extremity and Next-to-mouth Exposure Conditions:

Exposure
Condition Body SAR:4 [W/kg] Next-to-mouth SAR;4 [W/kg]
Test Position Back Front
WCDMA 2 1.24 1.3
WCDMA 4 1.31 1.35
WCDMA 5 0.64 0.42
LTE 12 0.15 0.08
LTE 13 0.33 0.22
LTE 14 0.39 0.23
LTE 25 1.00 1.38
LTE 26 0.56 043
LTE 66 1.08 1.18
LTE 71 0.15 0.04
Maximum Cellular SAR 1.31 1.38
2.4GHz
WLAN 0.02 0.007
Bluetooth LE 0 0.0002
Maximum WLAN / Bluetooth 0.02 0.007
SAR
SRD 0.00006 0.00003
SAR Summation: 1.33 1.39
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Exposure .
Condition Extremity SAR1oq [W/kg]
Test Position Back
WCDMA 2 1.25
WCDMA 4 1.22
WCDMA 5 0.64
LTE 12 0.15
LTE 13 0.38
LTE 14 0.42
LTE 25 1.29
LTE 26 0.62
LTE 66 1.13
LTE 71 0.09
Maximum Cellular SAR 1.29
2.4GHz
WLAN 0.017
Bluetooth LE 0.00002
Maximum WLAN / Bluetooth
SAR 0.017
SRD 0
SAR Summation: 1.31
51(134)
Copyright © Verkotan 2025 Document ID: FCC_ISED SAR report_TWIG Neo (TLP54US)BeltclipWristband

ID7239_05022025.docx



Verkotan =

7.5 IEC 62209-2 AMD1:2019

\\\\\\u|lv/,,/,

N

v

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

o
‘)

/A 7N\ N
KZARR

According to IEC 62209-2 AMD1:2019, the zoom scan complies if the peak spatial-average

SAR is below 0.1 W/kg, or if the following criteria is met:

1. The smallest horizontal distance from the local SAR peaks to all points 3 dB below the SAR
peak is larger than the horizontal grid step.

2. Ratio of SAR at the second measured point (M2) to the SAR at the closest measured point
(M1) at the x-y location of the measured maximum is at least 30%.

Zoom scan compliance according to IEC 62209-2 AMD1:2019 is automatically verified by
DASYS5 software and all zoom scans in this test report do pass the criteria. The smallest
horizontal distance and Ratio between measurement points M2 and M1 of the highest SAR
results is available in Appendix C.
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APPENDIX A: PHOTOS OF THE DUT

Size of the DUT is: 60 x 45 x 20 mm

Twig Com Ltd. TLP54US
l—‘-]f)E: TWIG Neo

@~ SN: 115X4820026886 [
g;;; IMEI: 354846620004695 |

(OP»)
FOR TESTING ONLY

Safety instructions in manual
Made in Finland

DUT NUMBER

21127

Figure 5 Overview of the DUT

Figure 6 The DUT with belt-clip

Figure 7 The Dut with wristband
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Figure 8 Back side with belt-clip against the phantom, Omm separation distance

Figure 9 Back side of the DUT against the phantom, 5mm separation distance
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Figure 10 Front side of the DUT with wristband against the phantom, 10mm separation distance, next-to-mouth position.

Figure 11 Back side of the DUT with wristband against the phantom, Omm separation distance.
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APPENDIX B: SYSTEM CHECK SCAN
Plot 1

Date/Time: 12.6.2023 13.18.59

Test Laboratory: Verkotan Oy
DUT: Dipole 750 MHz D750V3; Type: D750V3; Serial: D750V3 - SN:1154

Communication System: UID 0, CW (0); Communication System Band: D750 (750.0 MHz); Frequency: 750 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 750 MHz; ¢ = 0.866 S/m; &, = 43.748; p = 1000 kg/m3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 750 MHz; Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 750MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.44 W/kg

Configuration/System Check 750MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 54.31 V/m; Power Drift = -0.01 dB Peak SAR (extrapolated) = 2.92 W/kg

SAR(1 g) = 2.04 W/kg; SAR(10 g) = 1.34 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 17 mm

Ratio of SAR at M2 to SAR at M1 = 68%

Maximum value of SAR (measured) = 2.58 W/kg

Wikg
2.580
2.115
1.650

1.185

0.720

0.255
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Plot 2

Date/Time: 12.6.2023 12.56.54

Test Laboratory: Verkotan Oy

DUT: D2450V2 - SN729; Type: D2450V2; Serial: SN729

Communication System: UID 0, CW (0); Communication System Band: D2450 (2450.0 MHz); Frequency: 2450 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2450 MHz, ¢ = 1.718 S/m; & = 39.412; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2450 MHz; Calibrated: 17.2.2023

o

@)
@)
@)

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
Electronics: DAE4 Sn710; Calibrated: 19.10.2022

Phantom: SAR2_Phantom1_ELIl; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 2450MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 101.4 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 22.1 W/kg

SAR(1 g) = 11.8 W/kg; SAR(10 g) = 5.64 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7 mm

Ratio of SAR at M2 to SAR at M1 = 52.6% Maximum value of SAR (measured) = 18.4 W/kg

Configuration/System Check 2450MHz/Area Scan (81x71x1): Interpolated grid: dx=1.200 mm, dy=1.200 mm
Maximum value of SAR (interpolated) = 18.6 W/kg

Wikg
18.500

14.680

11.160

7.440

3.720
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Plot 3

Date/Time: 14.6.2023 9.07.35
Test Laboratory: Verkotan Oy
DUT: Dipole 750 MHz D750V3; Type: D750V3; Serial: D750V3 - SN:1154

Communication System: UID 0, CW (0); Communication System Band: D750 (750.0 MHz); Frequency: 750 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 750 MHz; o = 0.861 S/m; & = 43.338; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 750 MHz; Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 750MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.32 W/kg

Configuration/System Check 750MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 56.35 V/m; Power Drift = -0.24 dB

Peak SAR (extrapolated) = 2.89 W/kg

SAR(1 g) = 2.05 W/kg; SAR(10 g) = 1.35 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 17 mm

Ratio of SAR at M2 to SAR at M1 = 68.6%

Maximum value of SAR (measured) = 2.60 W/kg

Wikg
2.600
2.130
1.661

119

0.722

0.252
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Plot 4

Date/Time: 15.6.2023 17.33.49

Test Laboratory: Verkotan Oy

DUT: Dipole 835 MHz D835V2; Type: D835V2; Serial: D835V2 - SN:455

Communication System: UID 0, CW (0); Communication System Band: D835 (835.0 MHz); Frequency: 835 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 835 MHz; o = 0.929 S/m; & = 42.553; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 835 MHz; Calibrated: 17.2.2023

o

@)
@)
@)

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
Electronics: DAE4 Sn710; Calibrated: 19.10.2022

Phantom: SAR2_Phantom1_ELIl; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 835MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 3.09 W/kg

Configuration/System Check 835MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 60.24 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 3.76 W/kg

SAR(1 g) = 2.5 W/kg; SAR(10 g) = 1.64 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 17 mm

Ratio of SAR at M2 to SAR at M1 = 68.1%

Maximum value of SAR (measured) = 3.34 W/kg

Wikg

3.340

2.1

2121

1.512

0.902

0.293
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Plot 5

Date/Time: 6.7.2023 14.10.56

Verkotan Oy

DUT: D1800V2 - SN249; Type: D1800V2; Serial: SN249

Communication System: UID 0, CW (0); Communication System Band: D1800 (1800.0 MHz); Frequency: 1800 MHz;
Communication System PAR: 0 dB;
Medium parameters used: f = 1800 MHz; o = 1.28 S/m; & = 37.05; p = 1000 kg/m?

Phantom section

: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configurat
®  Probe:

o

o

o

o

ion:

EX3DV4 - SN7447; ConvF(8.45, 7.97, 8.4) @ 1800 MHz; Calibrated: 17.2.2023
Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
Electronics: DAE4 Sn710; Calibrated: 19.10.2022
Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 1800MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 98.24 V/m; Power Drift = -0.03 dB
Peak SAR (extrapolated) = 15.2 W/kg

SAR(1
Smalle

g) = 8.96 W/kg; SAR(10 g) = 4.74 W/kg (SAR corrected for target medium)
st distance from peaks to all points 3 dB below = 10 mm

Ratio of SAR at M2 to SAR at M1 = 57.2%

Maxim

um value of SAR (measured) = 13.0 W/kg

Configuration/System Check 1800MHz/Area Scan (81x71x1): Interpolated grid: dx=1.200 mm, dy=1.200 mm

Maxim

um value of SAR (interpolated) = 12.8 W/kg

Wikg

Copyright © Ve

12.800

10.240

7.680

5120

2.560
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Date/Time: 6.7.2023 15.08.38

Test Laboratory: Verkotan Oy

DUT: D1900V2 - SN511; Type: D1900V2; Serial: SN511

Communication System: UID 0, CW (0); Communication System Band: D1900 (1900.0 MHz); Frequency: 1900 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1900 MHz; o = 1.368 S/m; & = 38.068; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3852; ConvF(7.72, 7.72, 7.72) @ 1900 MHz; Calibrated: 27.10.2022

o

@)
@)
@)

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
Electronics: DAE4 Sn1332; Calibrated: 15.2.2023

Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 1900MHz/Area Scan (81x71x1): Interpolated grid: dx=1.200 mm, dy=1.200 mm
Maximum value of SAR (interpolated) = 14.8 W/kg

Configuration/System Check 1900MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 102.2 V/m; Power Drift = -0.17 dB

Peak SAR (extrapolated) = 18.2 W/kg

SAR(1 g) = 9.64 W/kg; SAR(10 g) = 5.01 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.6 mm

Ratio of SAR at M2 to SAR at M1 = 55.2%

Maximum value of SAR (measured) = 14.7 W/kg

Wikg

14.700

11.818

5.936

6.054

372

0.290
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Plot 7
Date/Time: 24/11/2023 11:33:04
Test Laboratory: Verkotan Oy
DUT: D750V3 - SN1154; Type: D750V3; Serial: SN1154

Communication System: UID 0, CW (0); Communication System Band: D750 (750.0 MHz); Frequency: 750 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 750 MHz; o = 0.824 S/m; & = 44.86; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 750 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
e} DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/System Check 750MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.63 W/kg

Configuration/System Check 750MHz/Zoom Scan (7x8x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 54.75 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 2.76 W/kg

SAR(1 g) = 2.07 W/kg; SAR(10 g) = 1.38 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 2.46 W/kg

Wikg
2.460

2.021

1.581

1.142

0.702

0.263
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Plot 8

Date/Time: 27/11/2023 08:36:48

Test Laboratory: Verkotan Oy

DUT: D835V2 - SN455; Type: D835V2; Serial: SN455

Communication System: UID 0, CW (0); Communication System Band: D835 (835.0 MHz); Frequency: 835 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 835 MHz; o = 0.828 S/m; & = 43.674; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 835 MHz; Calibrated: 17/02/2023

o

@)
@)
@)

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
Electronics: DAE4 Sn1332; Calibrated: 15/02/2023

Phantom: SAR2_Phantom1_ELIl; Type: QD OVA 002 AA;

DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/System Check 835MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 3.09 W/kg

Configuration/System Check 835MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 59.41 V/m; Power Drift = -0.11 dB Peak SAR (extrapolated) = 3.32 W/kg

SAR(1 g) = 2.46 W/kg; SAR(10 g) = 1.62 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 3.00 W/kg

Wikg
3.000

2.460

1.920

1.379

0.839

0.299
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Test Laboratory: Verkotan Oy

DUT: D2450V2 - SN729; Type: D2450V2; Serial: SN729
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Plot 9

Date/Time: 27/11/2023 09:05:09

Communication System: UID 0, CW (0); Communication System Band: D2450 (2450.0 MHz); Frequency: 2450 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2450 MHz;, ¢ = 1.714 S/m; &, = 41.132; p = 1000 kg/m?3
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2450 MHz, Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
e} DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/System Check 2450MHz/Area Scan (81x71x1): Interpolated grid: dx=1
Maximum value of SAR (interpolated) = 19.1 W/kg

.200 mm, dy=1.200 mm

Configuration/System Check 2450MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 101.7 V/m; Power Drift = -0.38 dB

Peak SAR (extrapolated) = 22.8 W/kg

SAR(1 g) = 12 W/kg; SAR(10 g) = 5.63 W/kg (SAR corrected for target medium)
Maximum value of SAR (measured) = 18.6 W/kg

Wikg
18.600

14.909

11.219

7.h28

3.838

0.147
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Plot 10
Date/Time: 1.2.24 11:08:01
Test Laboratory: Verkotan Oy
DUT: D2450V2 - SN729; Type: D2450V2; Serial: SN729

Communication System: UID 0, CW (0); Communication System Band: D2450 (2450.0 MHz); Frequency: 2450 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2450 MHz; 0 = 1.725 S/m; & = 38.123; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2450 MHz, Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/System Check 2450MHz 2/Area Scan (81x71x1): Interpolated grid: dx=1.200 mm, dy=1.200 mm
Maximum value of SAR (interpolated) = 18.5 W/kg

Configuration 2/System Check 2450MHz 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 106.4 V/m; Power Drift = -0.29 dB Peak SAR (extrapolated) = 22.8 W/kg

SAR(1 g) = 11.9 W/kg; SAR(10 g) = 5.59 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 19.0 W/kg

Wikg
18.500
14.800
11.100

7.400

3.700
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Test Laboratory: Verkotan Oy

DUT: D1900V2 - SN511; Type: D1900V2; Serial: SN511

(4)
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Date/Time:

Communication System: UID 0, CW (0); Communication System Band: D1900 (1900.0 MHz); Frequency: 1900 MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 1900 MHz; o = 1.38 S/m; & = 38.344; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1900 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

RN

',

s

)

N

’//”/Hln\\‘\\

Plot 11

6.2.24 09:35:16

Configuration/System Check 1900MHz/Area Scan (71x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.7 W/kg
Configuration/System Check 1900MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 99.65 V/m; Power Drift = -0.09 dB
Peak SAR (extrapolated) = 16.5 W/kg

SAR(1 g) = 9.1 W/kg; SAR(10 g) = 4.77 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 14.0 W/kg

Wikg
14.700

11.760

8.820

h.GG0

2.940
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Plot 12
Date/Time: 7.2.24 08:46:18
Test Laboratory: Verkotan Oy
DUT: D1900V2 - SN511; Type: D1900V2; Serial: SN511

Communication System: UID 0, CW (0); Communication System Band: D1900 (1900.0 MHz); Frequency: 1900 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1900 MHz; o = 1.385 S/m; & = 38.265; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1900 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 1900MHz/Area Scan (71x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 15.0 W/kg

Configuration/System Check 1900MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 100.7 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 16.8 W/kg

SAR(1 g) = 9.22 W/kg; SAR(10 g) = 4.84 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 14.3 W/kg

Wikg
15.000
12.000
9.000

G.000

3.000
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Plot 13
Date/Time: 7.2.24 13:58:56
Test Laboratory: Verkotan Oy
DUT: D1800V2 - SN249; Type: D1800V2; Serial: SN249

Communication System: UID 0, CW (0); Communication System Band: D1800 (1800.0 MHz); Frequency: 1800 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1800 MHz; o = 1.336 S/m; & = 38.418; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1800 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 1800MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 101.8 V/m; Power Drift = -0.30 dB

Peak SAR (extrapolated) = 16.1 W/kg

SAR(1 g) = 9.08 W/kg; SAR(10 g) = 4.81 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 13.5 W/kg

Configuration/System Check 1800MHz/Area Scan (71x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.4 W/kg

Wikg
13.500
10.859
8.218

5576

2.935

0.294
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Plot 14
Date/Time: 8.2.24 13:09:02
Test Laboratory: Verkotan Oy
DUT: D1800V2 - SN249; Type: D1800V2; Serial: SN249

Communication System: UID 0, CW (0); Communication System Band: D1800 (1800.0 MHz); Frequency: 1800 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1800 MHz; o = 1.337 S/m; & = 38.019; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1800 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 1800MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 102.4 V/m; Power Drift = -0.26 dB

Peak SAR (extrapolated) = 16.4 W/kg

SAR(1 g) = 9.14 W/kg; SAR(10 g) = 4.8 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 13.9 W/kg

Configuration/System Check 1800MHz/Area Scan (71x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.5 W/kg

Wikg
13.900
11.179
8.457

5.736

3.014

0.293
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Plot 15
Date/Time: 12.2.24 10:10:30
Test Laboratory: Verkotan Oy
DUT: D835V2 - SN455; Type: D835V2; Serial: SN455

Communication System: UID 0, CW (0); Communication System Band: D835 (835.0 MHz); Frequency: 835 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 835 MHz; o = 0.875 S/m; & = 40.174; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 835 MHz, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 835MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 60.22 V/m; Power Drift = -0.09 dB

Peak SAR (extrapolated) = 3.36 W/kg

SAR(1 g) = 2.34 W/kg; SAR(10 g) = 1.53 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 3.03 W/kg

Configuration/System Check 835MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.98 W/kg

Wikg
3.030
2.478
1.926

1.373

0.821

0.269
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Plot 16
Date/Time: 13.2.24 10:46:12
Test Laboratory: Verkotan Oy
DUT: D835V2 - SN455; Type: D835V2; Serial: SN455

Communication System: UID 0, CW (0); Communication System Band: D835 (835.0 MHz); Frequency: 835 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 835 MHz; o = 0.876 S/m; & = 39.412; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 835 MHz, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 835MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 59.18 V/m; Power Drift = -0.16 dB

Peak SAR (extrapolated) = 3.39 W/kg

SAR(1 g) = 2.31 W/kg; SAR(10 g) = 1.49 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 3.05 W/kg

Configuration/System Check 835MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.98 W/kg

Wikg
3.050
2.489
1.928

1.367

0.806

0.245
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Plot 17
Date/Time: 14.2.24 10:40:08
Test Laboratory: Verkotan Oy
DUT: D750V3 - SN1154; Type: D750V3; Serial: SN1154

Communication System: UID 0, CW (0); Communication System Band: D750 (750.0 MHz); Frequency: 750 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 750 MHz; o = 0.875 S/m; & = 40.714; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 750 MHz;, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
e} DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System Check 750MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 53.35 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 2.81 W/kg

SAR(1 g) = 1.99 W/kg; SAR(10 g) = 1.31 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 2.57 W/kg

Configuration/System Check 750MHz/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.49 W/kg

Wikg
2.570
2.103
1.636

1.168

0.7m

0.234
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APPENDIX C: MEASUREMENT SCANS

Plot 18
Date/Time: 07/07/2023 10:06:03
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 2; Frequency: 1880 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1880 MHz; o = 1.357 S/m; & = 38.103; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3852; ConvF(7.72, 7.72, 7.72) @ 1880 MHz; Calibrated: 27/10/2022
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELIl; Type: QD OVA 002 AA;
o DASY52 52.10.4(1527); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, WCDMA 2, CH9400, RMC 12.2k, Back with clip 0mm/Zoom Scan (8x8x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 29.52 V/m; Power Drift = -0.08 dB

Peak SAR (extrapolated) = 1.93 W/kg

SAR(1 g) = 1.24 W/kg; SAR(10 g) = 0.789 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 1.67 W/kg

Configuration/TLP54US, WCDMA 2, CH9400, RMC 12.2k, Back with clip Omm 2/Area Scan (61x51x1): Interpolated grid:
dx=1.500 mm, dy=1.500 mm

Maximum value of SAR (interpolated) = 1.89 W/kg

Wikg
1.890

1.513
1.136
0.758

0.381

0.0038
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Plot 19
Date/Time: 06/07/2023 16:22:29
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 4; Frequency: 1732.6 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1733 MHz, o = 1.245 S/m; & = 37.174; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(8.45, 7.97, 8.4) @ 1732.6 MHz, Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19/10/2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
e} DASY52 52.10.4(1527); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, WCDMA 4 CH 1413, Back with clip 0Omm/Zoom Scan (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 32.43 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 1.81 W/kg

SAR(1 g) = 1.31 W/kg; SAR(10 g) = 0.836 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 1.63 W/kg

Configuration/TLP54US, WCDMA 4 CH 1413, Back with clip Omm/Area Scan (61x51x1): Interpolated grid: dx=1.500 mm,
dy=1.500 mm

Maximum value of SAR (interpolated) = 1.73 W/kg

Wikg
1.730

1.386

1.042

0.698

0.354

0.010
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Plot 20

Date/Time: 27/11/2023 10:00:07

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 5; Frequency: 846.6 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 847 MHz; o = 0.832 S/m; & = 43.649; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 846.6 MHz; Calibrated: 17/02/2023

o

Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0

Electronics: DAE4 Sn1332; Calibrated: 15/02/2023

Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/TLP54US DUT21124, WCDMA 5 HIGH CH4132, Back 5mm/Area Scan (91x81x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm

Maximum

value of SAR (interpolated) = 0.644 W/kg

Configuration/TLP54US DUT21124, WCDMA 5 HIGH CH4132, Back 5mm/Zoom Scan (7x8x7)/Cube 0: Measurement
grid: dx=5mm, dy=5mm, dz=5mm

Reference

Value = 23.16 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 0.732 W/kg
SAR(1 g) = 0.541 W/kg; SAR(10 g) = 0.354 W/kg (SAR corrected for target medium)

Maximum

Wikg
0.639

0.518

0.397

0.277

0.156

0.035%

value of SAR (measured) = 0.639 W/kg
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Plot 21
Date/Time: 24/11/2023 12:37:33
Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 12, E-UTRA/FDD (698.0 - 716.0 MHz); Frequency: 711
MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 711 MHz; o = 0.811 S/m; & = 44.928; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 711 MHz, Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELl; Type: QD OVA 002 AA;
e} DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, LTE12 HIGH CH23130, QPSK, BW 10, RB 1 Offset 24, Back 5mm/Zoom Scan (7x8x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 9.326 V/m; Power Drift = 0.05 dB

Peak SAR (extrapolated) = 0.173 W/kg

SAR(1 g) = 0.100 W/kg; SAR(10 g) = 0.061 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.139 W/kg

Configuration/TLP54US, LTE12 HIGH CH23130, QPSK, BW 10, RB 1 Offset 24, Back 5mm/Area Scan

(91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 0.139 W/kg

Wikg
0.139

01

0.083

0.056

0.028
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Plot 22
Date/Time: 24/11/2023 13:04:11
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 13, E-UTRA/FDD (777.0 - 787.0 MHz); Frequency:
779.5 MHz,

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 779.5 MHz; 0 = 0.833 S/m; & = 44.727; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 779.5 MHz, Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELl; Type: QD OVA 002 AA;
e} DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, LTE13 LOW CH23205, QPSK, BW 5, RB 1 Offset 12, Back 5mm/Area Scan

(91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 0.305 W/kg

Configuration/TLP54US, LTE13 LOW CH23205, QPSK, BW 5, RB 1 Offset 12, Back 5mm/Zoom Scan (8x8x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 14.84 V/m; Power Drift = -0.24 dB

Peak SAR (extrapolated) = 0.304 W/kg

SAR(1 g) = 0.215 W/kg; SAR(10 g) = 0.143 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.268 W/kg

Wikg
0.268

0.217

0.166

0.116

0.065

0.014
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Plot 23
Date/Time: 24/11/2023 14:54:39
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 14, E-UTRA/FDD (788.0 - 798.0 MHz); Frequency:
795.5 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 795.5 MHz; ¢ = 0.839 S/m; & = 44.669; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 795.5 MHz, Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELl; Type: QD OVA 002 AA;
e} DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, LTE14 HIGH CH23355, QPSK, BW 5, RB 1 Offset 24, Back 5mm/Area Scan

(91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 0.326 W/kg

Configuration/TLP54US, LTE14 HIGH CH23355, QPSK, BW 5, RB 1 Offset 24, Back 5mm/Zoom Scan (7x8x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 16.27 V/m; Power Drift = -0.23 dB

Peak SAR (extrapolated) = 0.343 W/kg

SAR(1 g) = 0.247 W/kg; SAR(10 g) = 0.163 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.304 W/kg

Wikg
0.304

0.246
0.188
0.1n
0.073

0.5
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Plot 24
Date/Time: 07/07/2023 14:19:55
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 25, E-UTRA/FDD (1850.0 - 1915.0 MHz); Frequency:
1905 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1905 MHz; ¢ = 1.337 S/m; & = 36.882; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(8.05, 7.59, 7.97) @ 1905 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19/10/2022
O  Phantom: SAR1_Phantom1_ELl; Type: QD OVA 002 AA;
e} DASY52 52.10.4(1527); SEMCAD X 14.6.12(7450)

Configuration/TLP54US,LTE 25 CH 26590, QPSK BW 20, RB 100 offset 0, Back with clip 0Omm/Area Scan

(61x51x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm

Maximum value of SAR (interpolated) = 1.03 W/kg

Configuration/TLP54US,LTE 25 CH 26590, QPSK BW 20, RB 100 offset 0, Back with clip 0mm/Zoom Scan (8x8x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 22.35 V/m; Power Drift = 0.17 dB

Peak SAR (extrapolated) = 0.997 W/kg

SAR(1 g) = 0.676 W/kg; SAR(10 g) = 0.432 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.891 W/kg

Wikg
0.891

0.718

0.544

0.371

0.198

0.025
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Plot 25

Date/Time: 27/11/2023 10:40:48

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 26; Frequency: 841.5 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 841.5 MHz; 0 = 0.83 S/m; & = 43.662; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 841.5 MHz; Calibrated: 17/02/2023

o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0

Electronics: DAE4 Sn1332; Calibrated: 15/02/2023

Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, LTE26 MID CH26965, QPSK, BW 15, RB 1 Offset 37, Back 5mm/Zoom Scan (7x8x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 19.63 V/m; Power Drift = 0.09 dB

Peak SAR (extrapolated) = 0.524 W/kg

SAR(1 g) = 0.378 W/kg; SAR(10 g) = 0.257 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.467 W/kg

Configuration/TLP54US, LTE26 MID CH26965, QPSK, BW 15, RB 1 Offset 37, Back 5mm/Area Scan

(91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 0.449 W/kg

Wikg

0.449

0.359

0.270

| 3

0.180

0.090

0.000499
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Plot 26

Date/Time: 06/07/2023 20:33:02

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 66; Frequency: 1720 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1720 MHz; o = 1.237 S/m; & = 37.191; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN7447; ConvF(8.45, 7.97, 8.4) @ 1720 MHz; Calibrated: 17/02/2023

o

Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0

Electronics: DAE4 Sn710; Calibrated: 19/10/2022

Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, LTE 66 CH 132072, QPSK BW 20, RB 50 offset 25, Back with clip Omm/Area Scan
(61x51x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm

Maximum value of SAR (interpolated) = 0.991 W/kg

Configuration/TLP54US, LTE 66 CH 132072, QPSK BW 20, RB 50 offset 25, Back with clip 0Omm/Zoom Scan
(7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 23.62 V/m; Power Drift = -0.13 dB

Peak SAR (extrapolated) = 1.01 W/kg

SAR(1 g) = 0.732 W/kg; SAR(10 g) = 0.468 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.913 W/kg

Wikg
0.913

0.738

0.563

0.387

0.212

0.037
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Plot 27
Date/Time: 12/06/2023 21:53:35
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, Generic LTE (0); Communication System Band: Band 71; Frequency: 688 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 688 MHz; o = 0.844 S/m; & = 44.122; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 688 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19/10/2022
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
O DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, LTE 71, QPSK 20, CH133372, RB 50, Offset 50, Back 5 mm/Area Scan (91x71x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 0.120 W/kg

Configuration/TLP54US, LTE 71, QPSK 20, CH133372, RB 50, Offset 50, Back 5 mm/Zoom Scan (8x8x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 8.500 V/m; Power Drift = -0.73 dB

Peak SAR (extrapolated) = 0.175 W/kg

SAR(1 g) = 0.079 W/kg; SAR(10 g) = 0.045 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.123 W/kg

Wikg
0.123

0.099

0.074

0.050

0.025%

n.oo112
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Plot 28

Date/Time: 13/06/2023 13:04:07

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2462 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 2462 MHz; o = 1.726 S/m; & = 39.387; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2462 MHz; Calibrated: 17/02/2023

o

Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0

Electronics: DAE4 Sn710; Calibrated: 19/10/2022

Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.2(1495); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, WLAN 2.4GHz, 802.11g, 6Mbps, CH11, Back 5 mm/Area Scan (91x71x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 0.0210 W/kg

Configuration/TLP54US, WLAN 2.4GHz, 802.11g, 6Mbps, CH11, Back 5 mm/Zoom Scan (7x9x7)/Cube 0: Measurement
grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 2.894 V/m; Power Drift = -0.37 dB

Peak SAR (extrapolated) = 0.0260 W/kg

SAR(1 g) = 0.013 W/kg; SAR(10 g) = 0.00553 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.0185 W/kg

Wikg
0.019

0.0€1%

0.011

0.0074

0.0037
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Plot 29
Date/Time: 15/06/2023 19:22:48
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, SRD (0); Communication System Band: SRD; Frequency: 918.219 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 918.219 MHz; ¢ = 0.961 S/m; &, = 42.147; p = 1000 kg/m?
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 918.219 MHz, Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19/10/2022
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
o DASY52 52.10.4(1527); SEMCAD X 14.6.12(7450)

Configuration/TLP54US, SRD 918.219MHz Back 5mm/Zoom Scan (9x8x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 1.494 V/m; Power Drift = NA

Peak SAR (extrapolated) = 0.00520 W/kg

SAR(1 g) = 5.42e-005 W/kg; SAR(10 g) = 5.41e-006 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.00301 W/kg

Configuration/TLP54US, SRD 918.219MHz Back 5mm/Area Scan (61x51x1): Interpolated grid: dx=1.500 mm, dy=1.500
mm

Maximum value of SAR (interpolated) = 0.0000457 W/kg

Wikg
A57e-00¢

3.66e-00!

2.74e-00¢

1.83e-00!

9.14e-00t
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Plot 30

Date/Time: 7.2.24 10:45:00

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 2; Frequency: 1852.4 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1852.4 MHz; ¢ = 1.361 S/m; & = 38.292; p = 1000 kg/m?
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1852.4 MHz; Calibrated: 20.4.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
Electronics: DAE4 Sn710; Calibrated: 24.10.23

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

TLP54US WCDMA 2, RMC 12.2K, CH9262, Back 0 mm/Zoom Scan (8x8x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 37.37 V/m; Power Drift = 0.17 dB Peak SAR (extrapolated) = 3.14 W/kg

SAR(1 g) = 1.98 W/kg; SAR(10 g) = 1.24 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 13.3 mm

Ratio of SAR at M2 to SAR at M1 = 62.7% Maximum value of SAR (measured) = 2.77 W/kg

Back 2/TLP54US , WCDMA 2, RMC 12.2K, CH9262, Back 0 mm/Area Scan 2 (91x81x1): Interpolated grid: dx=1.000 mm,
dy=1.000 mm

Maximum value of SAR (interpolated) = 2.54 W/kg

Wikg
2.770

2.226

1.681

1.137

0.592

0.048
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Plot 31

Date/Time: 8.2.24 15:30:44

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 4; Frequency: 1712.4 MHz,
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1712.4 MHz; 0 = 1.293 S/m; &, = 38.184; p = 1000 kg/m?
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1712.4 MHz; Calibrated: 20.4.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0

Electronics: DAE4 Sn710; Calibrated: 24.10.23

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/TLP54US DUT21127, WCDMA 4 LOW CH1312 Back 0Omm 2/Area Scan (91x81x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 2.71 W/kg

Configuration/TLP54US , WCDMA 4 LOW CH1312 Back 0mm 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 40.41 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 2.92 W/kg

SAR(1 g) = 1.98 W/kg; SAR(10 g) = 1.22 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 15.5 mm

Ratio of SAR at M2 to SAR at M1 = 67.2% Maximum value of SAR (measured) = 2.63 W/kg

Wikg
2.710

2.170

1.631

1.091

0.551

0.011

86 (134)

Copyright © Verkotan 2025 Document ID: FCC_ISED SAR report_TWIG Neo (TLP54US)BeltclipWristband

ID7239_05022025.docx



S S,

(4]
Verkotan = FINAS

T287 (EN ISO/IEC 17025)

72
"

{

s
“h

N

NN
'//”/uln\\‘\\

Plot 32
Date/Time: 12.2.24 11:29:55
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 5; Frequency: 846.6 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 847 MHz; o = 0.879 S/m; & = 40.121; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 846.6 MHz, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Back/TLP54US , WCDMA 5 HIGH CH4233 Back 0mm/Zoom Scan (8x8x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm Reference Value = 27.62 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 1.37 W/kg

SAR(1 g) = 0.845 W/kg; SAR(10 g) = 0.540 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 9 mm

Ratio of SAR at M2 to SAR at M1 = 55.8% Maximum value of SAR (measured) = 1.12 W/kg

Back/TLP54US , WCDMA 5 HIGH CH4233 Back 0mm/Area Scan (91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000
mm

Maximum value of SAR (interpolated) = 1.20 W/kg

Wikg
1.120

0.904

0.688

0.472

0.256

0.040
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Plot 33
Date/Time: 14.2.24 12:28:09
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 12, E-UTRA/FDD (698.0 - 716.0 MHz); Frequency: 711
MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 711 MHz; o = 0.861 S/m; & = 40.956; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 711 MHz Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Back/TLP54US , LTE12 High CH23130, QPSK, BW 10, RB 1 Offset 24, Back Omm/Area Scan (91x81x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 0.456 W/kg

Back/TLP54US , LTE12 High CH23130, QPSK, BW 10, RB 1 Offset 24, Back Omm/Zoom Scan (8x9x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 9.906 V/m; Power Drift = 0.18 dB

Peak SAR (extrapolated) = 0.374 W/kg

SAR(1 g) = 0.173 W/kg; SAR(10 g) = 0.095 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.6 mm

Ratio of SAR at M2 to SAR at M1 = 44.7% Maximum value of SAR (measured) = 0.285 W/kg

Wikg
0.456

0.365

0.274

0.182

0.091
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Plot 34
Date/Time: 12.2.24 12:02:33
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 13, E-UTRA/FDD (777.0 - 787.0 MHz); Frequency: 782
MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 782 MHz; o = 0.856 S/m; & = 40.457; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 782 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Back/TLP54US , LTE13 MID CH23230, QPSK, BW 10, RB 1 Offset 24, Back 0mm/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 18.26 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 0.760 W/kg

SAR(1 g) = 0.410 W/kg; SAR(10 g) = 0.250 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 8 mm

Ratio of SAR at M2 to SAR at M1 = 52.6% Maximum value of SAR (measured) = 0.611 W/kg

Back/TLP54US , LTE13 MID CH23230, QPSK, BW 10, RB 1 Offset 24, Back 0Omm/Area Scan (91x81x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.492 W/kg

Wkg
0.611

0.493

0.376

0.258

0.140

0.023
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Plot 35
Date/Time: 13.2.24 12:37:54
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 14, E-UTRA/FDD (788.0 - 798.0 MHz); Frequency:
795.5 MHz,

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 795.5 MHz; 0 = 0.861 S/m; & = 39.627; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 795.5 MHz Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
e} DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Back/TLP54US , LTE14 High CH23355, QPSK, BW 5, RB 1 Offset 12, Back 0Omm /Zoom Scan (7x9x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 19.36 V/m; Power Drift = 0.41 dB

Peak SAR (extrapolated) = 0.696 W/kg

SAR(1 g) = 0.407 W/kg; SAR(10 g) = 0.257 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 10 mm

Ratio of SAR at M2 to SAR at M1 = 58.6%

Maximum value of SAR (measured) = 0.594 W/kg

Back/TLP54US , LTE14 High CH23355, QPSK, BW 5, RB 1 Offset 12, Back Omm 2/Area Scan (91x81x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.532 W/kg

Wikg
0.594

0.478

0.362

0.245

0.129

0.013
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Plot 36
Date/Time: 6.2.24 11:04:06
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 25, E-UTRA/FDD (1850.0 - 1915.0 MHz); Frequency:
1860 MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 1860 MHz; o = 1.359 S/m; & = 38.392; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1860 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/TLP54US , LTE25 LOW CH26140, QPSK, BW 20, RB 1 Offset 0, Back 0mm/Zoom Scan (8x8x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 35.68 V/m; Power Drift = 0.12 dB

Peak SAR (extrapolated) = 2.79 W/kg

SAR(1 g) = 1.75 W/kg; SAR(10 g) = 1.09 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 13.4 mm

Ratio of SAR at M2 to SAR at M1 = 64.1% Maximum value of SAR (measured) = 2.45 W/kg

Configuration/TLP54US , LTE25 LOW CH26140, QPSK, BW 20, RB 1 Offset 0, Back Omm/Area Scan

(91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 2.28 W/kg

Wikg
2.450

1.970
1.489
1.009

0.528

0.048
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Plot 37
Date/Time: 13.2.24 15:07:40
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 26; Frequency: 841.5 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 841.5 MHz; 0 = 0.878 S/m; & = 39.383; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 841.5 MHz, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Back/TLP54US , LTE26 High CH26965, QPSK, BW 15, RB 1 Offset 37, Back Omm/Area Scan (91x81x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.828 W/kg

Back/TLP54US , LTE26 High CH26965, QPSK, BW 15, RB 1 Offset 37, Back Omm/Zoom Scan (7x8x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 22.93 V/m; Power Drift = -0.40 dB

Peak SAR (extrapolated) = 1.10 W/kg

SAR(1 g) = 0.612 W/kg; SAR(10 g) = 0.388 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 9.2 mm Ratio of SAR at M2 to SAR at M1 = 54%

Maximum value of SAR (measured) = 0.908 W/kg

Wikg
0.828

0.662
0.497
0.331

0.166
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Plot 38

Date/Time: 9.2.24 10:15:15

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, Generic LTE (0); Communication System Band: Band 66; Frequency: 1745 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1745 MHz, ¢ = 1.31 S/m; & = 38.116; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1745 MHz; Calibrated: 20.4.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0

Electronics: DAE4 Sn710; Calibrated: 24.10.23

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/TLP54US , LTE66 MID CH132322, QPSK, BW 20, RB 1 Offset 50, Back 0Omm 3/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 35.30 V/m; Power Drift = 0.25 dB

Peak SAR (extrapolated) = 2.24 W/kg

SAR(1 g) = 1.53 W/kg; SAR(10 g) = 0.962 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 16.6 mm Ratio of SAR at M2 to SAR at M1 = 67.7%

Maximum value of SAR (measured) = 2.02 W/kg

Configuration/TLP54US , LTE66 MID CH132322, QPSK, BW 20, RB 1 Offset 50, Back Omm 3/Area Scan

(91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 2.29 W/kg

Wikg
2.020

1.627

1.235

0.642

0.449

0.056
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Plot 39

Date/Time: 14.2.24 17:30:49

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, Generic LTE (0); Communication System Band: Band 71; Frequency: 688 MHz;
Communication System PAR: 0 dB;

Medium parameters used (extrapolated): f = 688 MHz; o = 0.852 S/m; & = 41.108; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 688 MHz; Calibrated: 20.4.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0

Electronics: DAE4 Sn710; Calibrated: 24.10.23

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Back/TLP54US, LTE71 High CH133372, QPSK, BW 20, RB 1 Offset 50, Back 0Omm/Zoom Scan (8x9x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 8.289 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 0.422 W/kg

SAR(1 g) = 0.147 W/kg; SAR(10 g) = 0.071 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 6.7 mm Ratio of SAR at M2 to SAR at M1 = 33.9%

Maximum value of SAR (measured) = 0.291 W/kg

Back/TLP54US, LTE71 High CH133372, QPSK, BW 20, RB 1 Offset 50, Back Omm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.274 W/kg

Wikg
0.291

0.233

0175

0117

0.059

0.0015689
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Plot 40

Date/Time: 2.2.24 08:54:42

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2462 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 2462 MHz; o = 1.733 S/m; & = 38.094; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2462 MHz; Calibrated: 17.2.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0

Electronics: DAE4 Sn710; Calibrated: 24.10.23

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/TLP54US, WLAN 2.4GHz CH 11 Data Rate 6, Back 0Omm 2 2/Zoom Scan (7x7x7)/Cube 0: Measurement
grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 3.475 V/m; Power Drift = -0.86 dB Peak SAR (extrapolated) = 0.0360 W/kg

SAR(1 g) = 0.021 W/kg; SAR(10 g) = 0.00942 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 54.9% Maximum value of SAR (measured) = 0.0303 W/kg

Configuration/TLP54US, WLAN 2.4GHz CH 11 Data Rate 6, Back Omm 2 2/Area Scan (91x81x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.0307 W/kg

Wikg
0.030

0.024

0.018

0.012

0.00606
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Plot 41
Date/Time: 2.2.24 09:45:59
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, Bluetooth (0); Communication System Band: BLE; Frequency: 2402 MHz;
Communication System PAR: 4.771 dB;

Medium parameters used (interpolated): f = 2402 MHz;, ¢ = 1.692 S/m; &, = 38.192; p = 1000 kg/m?3
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2402 MHz, Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/TLP54US, BLE 2402 MHz , Back 0mm/Zoom Scan (10x10x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm Reference Value = 2.138 V/m; Power Drift = NA

Peak SAR (extrapolated) = 0.0110 W/kg

SAR(1 g) = 0.000123 W/kg; SAR(10 g) = 1.23e-005 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 44.4% Maximum value of SAR (measured) = 0.00690 W/kg

Configuration/TLP54US, BLE 2402 MHz , Back Omm/Area Scan (91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.000364 W/kg

Wikg
0.0069

0.00552
0.00415
0.00277

0.00139

1.3e-005
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Plot 42

Date/Time: 14.2.24 09:22:03

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID 0, SRD (0); Communication System Band: SRD; Frequency: 918.219 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 918.219 MHz; ¢ = 0.906 S/m; & = 39.005; p = 1000 kg/m?
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 918.219 MHz; Calibrated: 20.4.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
Electronics: DAE4 Sn710; Calibrated: 24.10.23

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Back/TLP54US SRD 915MHz, Back 0Omm/Area Scan (91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.000311 W/kg
Back/TLP54US DUT SRD 915MHz, Back 0Omm/Zoom Scan (7x9x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 0 V/m; Power Drift = NA; Peak SAR (extrapolated) = 0.000329 W/kg

SAR(1 g) = 3.41e-006 W/kg; SAR(10 g) = 3.38e-007 W/kg (SAR corrected for target medium)
Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 26.2%

Maximum value of SAR (measured) = 0.000588 W/kg

Wikg
0.000311

0.000249

0.000187

0.000124

6.22e-00¢
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Plot 43
Date/Time: 6.2.24 18:01:33
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 2; Frequency: 1907.6 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1908 MHz; o = 1.384 S/m; & = 38.328; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1907.6 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US, WCDMA 2, RMC 12.2K, CH9538, Front 10 mm/Area Scan 2 (91x81x1): Interpolated grid: dx=1.000 mm,
dy=1.000 mm

Maximum value of SAR (interpolated) = 1.84 W/kg

Front/TLP54US, WCDMA 2, RMC 12.2K, CH9538, Front 10 mm/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 24.61 V/m; Power Drift = -0.03 dB Peak SAR (extrapolated) = 2.12 W/kg

SAR(1 g) = 1.3 W/kg; SAR(10 g) = 0.764 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 14.9 mm

Ratio of SAR at M2 to SAR at M1 = 60.1% Maximum value of SAR (measured) = 1.83 W/kg

Wikg
1.840

1.473

1.105

0.738

0.370

0.00282
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Plot 44
Date/Time: 7.2.24 14:56:25
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 4; Frequency: 1712.4 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1712.4 MHz; ¢ = 1.293 S/m; &, = 38.559; p = 1000 kg/m?3
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1712.4 MHz, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , WCDMA 4, RMC 12.2K, CH1312, Front 10 mm/Zoom Scan (7x8x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm Reference Value = 28.11 V/m; Power Drift = 0.24 dB

Peak SAR (extrapolated) = 1.93 W/kg

SAR(1 g) = 1.33 W/kg; SAR(10 g) = 0.815 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 17.5 mm Ratio of SAR at M2 to SAR at M1 = 68.5%

Maximum value of SAR (measured) = 1.75 W/kg

Front/TLP54US , WCDMA 4, RMC 12.2K, CH1312, Front 10 mm/Area Scan 2 (91x81x1): Interpolated grid: dx=1.000 mm,
dy=1.000 mm Maximum value of SAR (interpolated) = 1.68 W/kg

Wikg
1.750

1.410

1.070

0.73:

0.3

0.0%1
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Plot 45
Date/Time: 12.2.24 15:08:04
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, WCDMA (0); Communication System Band: Band 5; Frequency: 846.6 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 847 MHz; o = 0.879 S/m; & = 40.121; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 846.6 MHz, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , WCDMA 5 HIGH CH4233 Front 10mm/Zoom Scan (8x8x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm Reference Value = 18.77 VV/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 0.503 W/kg

SAR(1 g) = 0.352 W/kg; SAR(10 g) = 0.234 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 17.5 mm

Ratio of SAR at M2 to SAR at M1 = 68.1% Maximum value of SAR (measured) = 0.452 W/kg

Front/TLP54US , WCDMA 5 HIGH CH4233 Front 10mm/Area Scan (91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000
mm Maximum value of SAR (interpolated) = 0.444 W/kg

Wikg
0.452

0.366

0.280

0.195%

0.109

0.023
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Plot 46
Date/Time: 14.2.24 14:44:37
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 12, E-UTRA/FDD (698.0 - 716.0 MHz); Frequency: 711
MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 711 MHz; o = 0.861 S/m; & = 40.956; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 711 MHz Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , LTE12 High CH23130, QPSK, BW 10, RB 1 Offset 24, Front 10mm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.0664 W/kg

Front/TLP54US , LTE12 High CH23130, QPSK, BW 10, RB 1 Offset 24, Front 10mm/Zoom Scan (8x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 6.866 V/m; Power Drift = -0.08 dB

Peak SAR (extrapolated) = 0.0690 W/kg

SAR(1 g) = 0.052 W/kg; SAR(10 g) = 0.034 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 72% Maximum value of SAR (measured) = 0.0636 W/kg

Wikg
0.066

0.053

0.040
0.027
0.013
1]
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Plot 47
Date/Time: 12.2.24 16:46:52
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 13, E-UTRA/FDD (777.0 - 787.0 MHz); Frequency:
784.5 MHz,

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 784.5 MHz; ¢ = 0.856 S/m; & = 40.441; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 784.5 MHz Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , LTE13 HIGH CH23255, QPSK, BW 5, RB 1 Offset 12, Front 10mm/Zoom Scan (8x8x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 11.99 V/m; Power Drift = 0.27 dB

Peak SAR (extrapolated) = 0.211 W/kg

SAR(1 g) = 0.145 W/kg; SAR(10 g) = 0.096 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 17 mm Ratio of SAR at M2 to SAR at M1 = 68.6%

Maximum value of SAR (measured) = 0.194 W/kg

Front/TLP54US , LTE13 HIGH CH23255, QPSK, BW 5, RB 1 Offset 12, Front 10mm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.181 W/kg

Wikg
0.194

0.157

0.120

0.083

0.046

0.00862
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Plot 48
Date/Time: 13.2.24 16:45:11
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 14, E-UTRA/FDD (788.0 - 798.0 MHz); Frequency:
795.5 MHz,

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 795.5 MHz; 0 = 0.861 S/m; & = 39.627; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 795.5 MHz Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , LTE14 High CH23355, QPSK, BW 5, RB 1 Offset 12, Front 10mm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.188 W/kg

Front/TLP54US , LTE14 High CH23355, QPSK, BW 5, RB 1 Offset 12, Front 10mm/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 12.54 V/m; Power Drift = -0.11 dB

Peak SAR (extrapolated) = 0.209 W/kg

SAR(1 g) = 0.153 W/kg; SAR(10 g) = 0.100 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 21.4 mm Ratio of SAR at M2 to SAR at M1 = 73.2%

Maximum value of SAR (measured) = 0.192 W/kg

Wikg
0.188

0.150

0113

0.075

0.038
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Plot 49
Date/Time: 6.2.24 15:21:50
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 25, E-UTRA/FDD (1850.0 - 1915.0 MHz); Frequency:
1882.5 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1882.5 MHz; 0 = 1.371 S/m; &, = 38.358; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1882.5 MHz Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , LTE25 MID CH26365, QPSK, BW 20, RB 1 Offset 50, Front 10mm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 1.41 W/kg

Front/TLP54US , LTE25 MID CH26365, QPSK, BW 20, RB 1 Offset 50, Front 10mm/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 22.06 V/m; Power Drift = 0.28 dB

Peak SAR (extrapolated) = 1.81 W/kg

SAR(1 g) = 1.08 W/kg; SAR(10 g) = 0.628 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 14.2 mm

Ratio of SAR at M2 to SAR at M1 = 61.1% Maximum value of SAR (measured) = 1.57 W/kg

Wkg
1.410

1.129

0.348

0.567

0.285

0.00418
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Plot 50
Date/Time: 13.2.24 18:23:31
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 26; Frequency: 841.5 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 841.5 MHz; 0 = 0.878 S/m; & = 39.383; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 841.5 MHz, Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , LTE26 High CH26965, QPSK, BW 15, RB 1 Offset 37, Front 10mm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.329 W/kg

Front/TLP54US , LTE26 High CH26965, QPSK, BW 15, RB 1 Offset 37, Front 10mm/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 14.95 V/m; Power Drift = 0.35 dB

Peak SAR (extrapolated) = 0.377 W/kg

SAR(1 g) = 0.273 W/kg; SAR(10 g) = 0.176 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 19.2 mm Ratio of SAR at M2 to SAR at M1 = 70.6%

Maximum value of SAR (measured) = 0.343 W/kg

Wikg
0.329

0.263

0.197

0.132

0.06b
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Plot 51

Date/Time: 8.2.24 10:14:41

Test Laboratory: Verkotan Oy

DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 66; Frequency: 1720 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1720 MHz; o = 1.296 S/m; & = 38.534; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1720 MHz; Calibrated: 20.4.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0

Electronics: DAE4 Sn710; Calibrated: 24.10.23

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , LTE66 LOW CH132072, QPSK, BW 20, RB 100 Offset 0, Front 10mm/Zoom Scan (7x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 22.18 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 1.22 W/kg

SAR(1 g) = 0.789 W/kg; SAR(10 g) = 0.484 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 16 mm Ratio of SAR at M2 to SAR at M1 = 63.1%

Maximum value of SAR (measured) = 1.07 W/kg

Front/TLP54US , LTE66 LOW CH132072, QPSK, BW 20, RB 100 Offset 0, Front 10mm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 1.06 W/kg

Wikg
1.070

0.862

0.655

0.447

0.239

0.032
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Plot 52
Date/Time: 14.2.24 16:29:08
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID O, Generic LTE (0); Communication System Band: Band 71; Frequency: 680.5 MHz;
Communication System PAR: 0 dB;

Medium parameters used (extrapolated): f = 680.5 MHz; o = 0.85 S/m; & = 41.155; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(9.64, 9.72, 9.33) @ 680.5 MHz; Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US , LTE71 Mid CH133297, QPSK, BW 20, RB 1 Offset 50, Back 0Omm/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.0368 W/kg

Front/TLP54US , LTE71 Mid CH133297, QPSK, BW 20, RB 1 Offset 50, Back 0mm/Zoom Scan (8x7x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 5.577 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 0.0400 W/kg

SAR(1 g) = 0.028 W/kg; SAR(10 g) = 0.018 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 70.5%

Maximum value of SAR (measured) = 0.0358 W/kg

Wikg
0.037

0.029

0.022

0.015

0.00736
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Plot 53
Date/Time: 2.2.24 09:07:32
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2462 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 2462 MHz; o = 1.733 S/m; & = 38.094; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2462 MHz, Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/TLP54US DUT21122, WLAN 2.4GHz CH 11 Data Rate 6, Front 10mm 2/Area Scan (91x81x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm Maximum value of SAR (interpolated) = 0.0147 W/kg

Configuration/TLP54US DUT21122, WLAN 2.4GHz CH 11 Data Rate 6, Front 10mm 2/Zoom Scan (8x8x7)/Cube

0: Measurement grid: dx=5mm, dy=5mm, dz=5mm Reference Value = 2.640 V/m; Power Drift = NA

Peak SAR (extrapolated) = 0.0280 W/kg

SAR(1 g) = 0.00439 W/kg; SAR(10 g) = 0.00125 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 51.4% Maximum value of SAR (measured) = 0.0137 W/kg

Wikg
0.015

0.2

0.00882

0.00588

0.00294
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Plot 54
Date/Time: 2.2.24 10:27:24
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, Bluetooth (0); Communication System Band: BLE; Frequency: 2440 MHz;
Communication System PAR: 4.771 dB;

Medium parameters used: f = 2440 MHz; o = 1.718 S/m; & = 38.137; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2440 MHz, Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/TLP54US DUT21122, BLE 2440 MHz, Front 10mm/Zoom Scan (10x10x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm Reference Value = 1.689 V/m; Power Drift NA

Peak SAR (extrapolated) = 0.0110 W/kg

SAR(1 g) = 0.000117 W/kg; SAR(10 g) = 1.16e-005 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 48.1% Maximum value of SAR (measured) = 0.00694 W/kg

Configuration/TLP54US DUT21122, BLE 2440 MHz , Front 10mm/Area Scan (91x81x1): Interpolated grid: dx=1.000 mm,
dy=1.000 mm Maximum value of SAR (interpolated) = 0.000247 W/kg

Wikg
0.00694

0.00555

0.00416

0.00278

0.00139
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Plot 55
Date/Time: 14.2.24 08:38:16
Test Laboratory: Verkotan Oy
DUT: Twigcom Neo

Communication System: UID 0, SRD (0); Communication System Band: SRD; Frequency: 918.219 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 918.219 MHz; ¢ = 0.906 S/m; & = 39.005; p = 1000 kg/m?
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(9.3, 9.64, 8.99) @ 918.219 MHz Calibrated: 20.4.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 24.10.23
o  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Front/TLP54US SRD 915MHz, Front 10mm/Area Scan (91x81x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.0000304 W/kg

Front/TLP54US DUT SRD 915MHz, Front 10mm/Zoom Scan (11x11x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 0.9140 V/m; Power Drift NA Peak SAR (extrapolated) = 0.00271 W/kg

SAR(1 g) = 2.37e-005 W/kg; SAR(10 g) = 2.42e-006 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 27.4% Maximum value of SAR (measured) = 0.00271 W/kg

Wikg
3.04e-00¢
2.43e-00!
1.82e-00¢

1.22e-00¢

6.08e-001t
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APPENDIX D: RELEVANT PAGES FROM PROBE CALIBRATION REPORTS

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Calibration Laboratory of S S Sobwslzerlacher Kalibrierdienst
S Service sulsse d'étalonnage
Schmid & Partner C servizio svizzero di taraturs
Engineering AG i
g g % ’/Fh\\\g S Swiss Calibration Service
Zeughaussirasse 43, 8004 Zurich, Switzerland e AN

Accredited by the Swiss Accreditation Sarvice (SAS)
The Swiss Accreditation Service Is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certificates

Accreditation No.: SCS 0108

Client EVerkotln Certificate No EX-7447 Feb23

2

LCALIBRATION CERTIFICATE

]

Chject EX3DV4 - SN:7447

Calibration procedura(s) QA CAL-01.v10, QA CAL-12.v10, QA CAL-14.v7, QA CAL-23.v6,
QA CAL-25.v8
Calibration procedure for dosimetric E-field probes

Callbration date February 17, 2023

All calrations have been conductad in the closed laboratory facility: environment temperaturs (22 + 3)°C and humidity < 70%.
Calibration Equipment used (M&TE critical for calibration)

This caiibration certificate documents the traceability to national standards, which reafize the physical units of measurements {SI).
The measurements and the uncertainties with confidence probability are given on the folowing peges and are part of the cerlificale.

=1

Primary Standards 5] | CalDate (Certificalo No.) Scheduied Caibration
Powar meler NARP SN: 104778 | 04-Apr-22 [No, 217-03525/03524) Apr-23
| Power sensor NRP-231 SN: 103244 04-Apr-22 (No, 217-03624) 1 Apr2a
| OCP DAK-3.5 {waighted) SN: 7249 20-Oct-22 (OCP-DAK3.5-1249_0c122) Oct-23 3]
OCP DAK-12 SN: 1016 20-Oct-22 (OCP-DAK12-1016_Oct22) Oct-23
Reaference 20 B Attanuator | SN; CC2552 (20x) 04-Ape-22 (No, 217-03527) Ape-23 — - =
DAEZ SN: 660 10-Oct-22 {No. DAEZ-660_Oct22) Oct-23
|_Reference Probe ES30V2 | SN: 3013 06-Jan-23 {No, £63-3013_Jan23) Jan-24
Secondary Standards | ID | Check Date {in house) Scheduled Check
Power meter E44198 SN: GB41293874 06-Apr-16 (in housa check Jun-22) In house check: Jun-24
Power sensor E4412A | SN: MY41498087 0B-Apr-16 (in housa check Jun-22) In house check: Jun-24
| Power sensor E4412A SN: 000110210 06-Apr-16 (in housa chedk Jun-22) In house check: Jun-24
AF generator HP BB48C SN:US3842U01700 04-Aug-98 (in house check Jun-22) In house check: Jun-24 |
| Network Analyzer E8358A | SN: US41080477 S1-Mar-14 (in house check Oct-22) In housa check: Oct-24
- e e s s s
Name Function Signature
Calibrated by Joanna Lleshaj Labaratory Technician
Approved by Nigls Kuster Quality Manager

This calibration certificate shall not be reproduced except in full without written approval of the laboratory.

Issued: February 21, 2023

Certificate No: EX-7447_Feb23 Page 1 of 9
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EX30V4 - SM:7447

Parameters of Probe: EX3DV4 - SN:7447
Basic Calibration Parameters

(4)
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

February 17, 2023

Sensor X Sensor ¥ Sensor 2 Unc (k =2)
Marm (uierim)®) & 043 0.43 0.43 +10.1%
DCP (my) B 30.0 810 96.0 +4.7% |
Calibration Results for Modulation Response
[UID | Communication System Mame A B [ D VA | Max | Max
dB dBy/uv dB mV | dev. | Unc®
k=2
o ow ¥ o0o 0.00 1.00 | 0.00 [ 1307 | +2.3% | 24.7%
Y| 0.00 0,00 1.00 130,14
2| 000 0.00 1.00 1346 |

The reported uncertainty of measurement is stated as the standard uncertainty of measurement multiplizd by the covErage
factor k=2, which for a normal distribution corresponds to a coverage probability of approximately 95%.

A The uncartainfas of Narm XY.Z do nat affest the EZ-fsld uncertainty inside TSL (see Page 5.

B Linearization parmater uncariainty for masimum specficd fid girsgth

B P i
Uincartainty is delermined using tha mas, devistion from near response apphying rectanguier distrbulian and is expressad for the square af e feld value.

Certificate Mo: EX-7447 Fen23

Copyright © Verkotan 2025

Page 3ol 8

112 (134)

Document ID: FCC_ISED SAR report_TWIG Neo (TLP54US)BeltclipWristband
ID7239_05022025.docx

AL
N2

7,

'Y
\\‘\\\

)

o

AR
,l/”/uln\“\\



Copyright © Verkotan 2025

Verkotan =

EX30V4 - SN:7447

Paramctcra of Probe: CX3DV4 = 3N.T447

(4)
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

February 17, 2023

Other Probe Parametlers

&sw Arrangament Triangular
Caonnactor Angle -139.3°
Mechanlcal Surface Detection Mods enabled
Optical Surtace Detection Mode dizabled
Prabe Qvarall Length 337 mm
Probe Body Diameter 10 mm
Tip Length gmm '

ln'ramelar 25mm
Probe Tip to Sensor X Callbration Paint 1mm |

| Probe Tip to Sensor Y Callbeation Point imm
Probe Tip to Sensor Z Calibration Point 1mm |

| Recornmended Measurement Distance from Surface 1.4 mm

Neibe: Maasuramant distance fram surface can be incrassed 1o 34 mm for an Araa Sean jab.

Certificate No: EX-7447_Feb23 Page 4 of 8

ID7239_05022025.docx

Document ID: FCC_ISED SAR report_TWIG Neo (TLP54US)BeltclipWristband

AL
\\\\\‘\ I I’l/,,/

%,

'Y
\\‘\\\

¥

Q
z,/”/

2NN
,l/”/u In\“\\



(A)
Verkotan = FINAS

T287 (EN ISO/IEC 17025)

EX3DV4 - SN:7447 February 17, 2023

Parameters of Probe: EX3DV4 - SN:7447
Calibration Parameter Determined in Head Tissue Simulating Media

f (MHz)® Relative Conductivity” | ConvFX | ConvF Y | ConvFZ | Alpha® Depth® Unc
Permittivity” | (S/m) (mm) | (k=2)

| 13 55.0 | oS 17.42 17.42 17.42 0.00 125 | :13.3%

L 750 419 0.89 291 | 874 9.52 0.31 127 | £120%
900 | 415 0.97 9,37 8.45 8.89 032 1.27 +£12.0%
1750 40.1 1.37 8.45 7.97 8.40 025 127 | +12.0%
1950 40.0 1.40 8.05 7.5¢ 7.97 0.29 127 | +12.0%
2150 397 1.53 | 801 7.58 7.90 0.28 127 | +12.0%
2300 395 167 | 785 7.46 7.80 028 | 127 | +120%
2450 39.2 1.80 7.70 7.50 763 0.28 127 | 2120%
2600 39.0 1.96 756 7.37 773 | o028 127 | #120%
3300 38.2 2.7 7.02 8.71 7.02 0.34 127 | =140% |
5250 359 47 5.18 499 | 517 0.39 153 | +14.0%
5600 | %5 5.07 4.40 429 443 | 038 177 | +140% |
5750 35.4 5.22 447 | 43 | 45 | om | 185 | s1e0% |

¢ Frequency vaiidity abave 300 MHz of +100 MHz only apples for DASY v4 4 and higher (see Page 2), else it is restricted 10 £50 MHz. The uncertainty is the
RSS of the Com uncertainty at calbeation fraquency and the uncartainty for the indicated frequency band. Fraquancy validey balow 300 MHz is +10, 25,
40, 50 and 70 MHz for ConvF assessments at 30, 64, 128, 180 and 220 MHz respactvely. Valdlty of Comd assessed at 6 MHZ & 4-5MMz, and Com@
assessed at 13 MHz is 9-19 MHz. Above 5GHz frequency valdity can be extended 10 +110 MHz.

F1he probes are using tissue 0 liauids (TSL) that deviane for e and o by less than 25% from the target values (typcally bemer than =3%)
and are vald for TSL with deviatians of up 10 +10%. H TSL with deviations from the targat of kes than +5% are Lsed, the calibrason uncanainties are 11.1%
for 0.7 - 3 GHz and 13.1% for 3 - 6 GHz.

s AphaDepth are datermined during calbration. SPEAG warrants that the remaining dewiasion due 10 the beuncary etlect atter compensation s @ways iess
han 2 1% for frequencies below 3 GHz and below +2% for frequencies Datween 3-8 GHz at any diszance larger than halt the prabe tp diamater from the

boundery.
Certificate No: EX-7447 Fab23 Page 50f 9
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s

Finnish Accreditation Service

At
T287 (EN ISO/IEC 17025) MmN

Calibration ¢ S Schwetzerischer Kalibrierdionst

Sct upw“ \\"\9 c Service suisse d stsionnege
Servizio svizzero di tarsturs

Engineering AG S S Swiss Calibration Service

Accredited by ™he Swiss Accreditason Service (SAS)
The Swiss Accreditation Service s one of the signatories to the TA
Muttitateral Agreemant for the recognition of calibration certficates

Accreditation No.: SCS 0108

o | Vorkotan | comusn | Exssoom |
[cAuBRATION ceRTFicATE J
.aa-a EX30DV4 - SN:3852

QA CAL-01.v8, QA CAL-12.v9, QA CAL-14.v8, QA CAL-23.v5,
QA CAL-25v7
| Calibration procedure for dosimetric E-field probes

' Carnmon dae October 27, 2022

Ths cersicate e © which realize he physcal unts of measurements (S
The measurements and the uncenanties with confidence probatility are ghven on the llowing pages And ae part of the cersficate.

A arvo been d in e closed y achty on {22 2 3)°C and humiity « T0%.
Cattration Equioment used (MA TE crtic Yo castration)
Primary Sancaroe D “Col Date [Cortiicate No.) Echetuied Caltraton
Fower mater NP N 0478 i Apr 22 (Mo 217 08B 0Nsaa) Xz
Powe: sensor NHP 291 BN 100044 " OAAgr22 (o, 21 7-00884) L a]
| OCPDAK IS (woghiod) | SN 1240 D00t 22 (OCP-DARS 5.1 240_Ociad) O
["OCP A2 BN 1018 B0 23 (00P DAK1E- 1018 Deiad) [ %]
| SN ) Aor 23
TDAES BN 880 10022 (No. DAES-860_Oc2d) Oci 23
Helerence Drobe LEIOVE | BN 3013 T Becd1 (o CE3-3013_Deed?) Beodd
Secondary Staroerds L) | Crecx Date (n house) | Scohecused Check
[Power moser £44 100 BN GBS O6-Agr- 16 [ house check Jun-32) T house check. Jun- 24
Fower senscr E4412A BN WA abs08T 56 Agr- 18 (in house ek Jun-23) 1T Toume chedk Jun 34
"Power sensor E44 124 BN 000110210 B8 Aor- 18 (i house check Jun-22) 17T house check. Jun 34
SN USSEAE0NT 700 o I house chack Jun-22) | Tn house check. Jun-34
TN USRI | ‘rs.q'sm- - | house check Oct-34

| Comna by Mcras weter Laborasory Tecrrcan m_'
| Agproves by Sven Ko Tecrncas Manage 3%_,,.

Issued October 27
This calitration certiicate shall NOt De reprocuced eacept i1 Ad without weitten approval of the lebormiory.
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October 27, 2022
Parameters of Probe: EX3DV4 - SN:3852
Basic Calibration Parameters
| Sensor X Sensor Y SensorZ | Unc(k=2)
Norm (uVAVim)S) A 0.41 0.39 0.46 £10.1%
DCP (mv) B 998 98.2 9.9 4T%
Calibration Results for Modulation Response
[UID | Communication System Name A B [ Max
d8 | dB vV d8 | mV | dev. | Unc®
k=
0 CwW X! 000 000 | 000 | 1475 | 225% | =4.7% |
Y1 0.00 0.00 1380 |
[Z] 000 000 Hwrr] "

mwmumyMW.uncanmumwammmmwum
factor k=2, which for a normal distribution commesponds 10 a coverage probability of approximately 95%.

A The uncortansies of Norm X,Y.Z 60 not affect the E* ikt uncertainty mside TSL (308 Page §)
¥ Linoarization parameter uncertainty tor maakmum specied fekd sengm

.W-mmhm Seviation brom kmaar retgonse apphytng rectangelyr S ASoN g B eressed L the squade Of the fekd value

Cortiticato No: EX-3852_Oct22
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o
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T287 (EN ISO/IEC 17025)

October 27, 2022
Parameters of Probe: EX3DV4 - SN:3852

Other Probe Parameters

Sensor Arrangement | Trangular |
Connector Angle e
Mechanical Surtace Detection Mode enatied
Optical Surtace Detection Mode orsatiod
Probe Overall Length 337 mm
| Probe Body Diameter 10mm
| Tip Length 9mm
| Tip Diameter - 25mm
Probe Tip to Sensor X Calibration Point 1mm
Probe Tip 1o Sensor Y Calibration Point 1mm
Probe Tip to Sensor Z Calibration Point 1mm
Recommended Measurement Distance from Surtace 1.4mm

Note: Measurerment datance om surtace can be ncreased 10 3-4 mm for an Awa Scao job

Certificate No: EX-3852_Oct22
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EX30V4 - SN3852 October 27, 2022

Parameters of Probe: EX3DV4 - SN:3852
Calibration Parameter Determined In Head Tissue Simulating Media

1 (MH2)© Relative Conductivity” | ConvF X | ConvF Y | ConvFZ | Alpha® | Depth® Unc
Permittivity” (8'm) (mm) | (k=2)
o 55.0 07s 15.18 15.18 15.18 0.00 100 | 2133%
2 550 0rs 1334 1234 1334 0.00 100 | 2133%
o w2 0.78 11.88 11,88 11.88 0.00 100 | s133%
128 528 076 187 | 157 | 1187 | ooo 100 | +13.3%
220 440 08 1082 1002 108 000 100 213.3%
450 435 087 10.20 10.20 10.20 0.16 130 | £139%
900 “s 097 a8 an2 a2 0.44 0o | s120%
1300 408 1.14 854 854 854 027 122 | s120% |
1450 w5 120 863 863 883 | 0% 080 | 2120% |
1640 402 131 | am 833 833 0.34 090 | 2120%
1810 40,0 1.40 7.90 7.80 790 0.38 090 | =120%
1900 0.0 1.40 R .72 7.72 0.38 090 | 2120%
2450 292 1.80 748 | T4 7.48 0.41 090 | =12.0%
3300 382 an 685 | 685 | 685 0% | 1% 213.1%
3500 s 291 683 683 | s: 030 | 135 213.1%
3700 w7 312 665 | 665 8.65 0.30 135 | a130%
[ as00 375 3% 638 638 638 040 | 160 | s13.1%
4100 372 as3 619 619 619 0.40 160 | 213.1%
5250 359 amn 490 450 450 0.40 1.80 £131%
5600 355 507 48 451 461 040 | 180 | 213.1%
5750 54 522 485 485 465 | 040 | 180 | 2130%

"'M*mmhdoﬂ“ﬁ*twudummﬁcnﬁinuhm The uncertanty & P
RSS of e Comé - e Dand Freguency vaidity betos J00MM: & +10, 28,
cn—mm-w-——-num\annmm Vit of Con® sasessed o 6 MM & &9 and Convf
_umoqnnnn Apowe § GHE Wegeercy vekdty Car be edended 1 + 1 10MM:
Ni-uu.-:ou.-qu—-munn'-v—un.mlmmm--ﬂ--mw
ues. Al reguencies sbowe J QMG Ihe vakdty of Sease DarRmOters (¢ and o) & Wenced 10 19%. The Lacertainty & the RSS of e Comel unoertanty for

AR N B (AraTweers
. - Aurg weAs St e 1 o o e v ofec e 4 v wa
P 4 TN for reguences beiow 3 Gir end betow 1 2% By Poguencies tetween 3-8 00 of Ay Satance per han hat B Grote 35 dameter Hom Pe
Dowrawry
Certificate No: EX-3852_Oct22 Page Scf9
118 (134)
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Calibration Laboratory of R ", S Schweizerischer Kalibrierdienst
Schmid & Partner \i\_////; c Serv!o_e suisse d'étalonnage
Engineering AG i'a&m Servizio svizzero di taratura
g g PSS S Swiss Calibration Service
Zeughausstrasse 43, 8004 Zurich, Switzerland ”»,,,ﬁ\\o\‘
Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certificates
Client Verkotan Certificate No. EX-3892_Apr23
Oulu, Finland
CALIBRATION CERTIFICATE 7
Object EX3DV4 - SN:3892
Calibration procedure(s) QA CAL-01.v10, QA CAL-12.v10, QA CAL-14.v7, QA CAL-23.v6,
QA CAL-25.v8
Calibration procedure for dosimetric E-field probes
Calibration date April 20, 2023
This calibration certificate documents the traceability to national standards, which realize the physical units of measurements (SI).
The measurements and the uncertainties with confidence probability are given on the following pages and are part of the certificate.
All calibrations have been conducted in the closed laboratory facility: environment temperature (22+3)°C and humidity < 70%.
Calibration Equipment used (M&TE critical for calibration) J
Primary Standards ID Cal Date (Certificate No.) Scheduled Calibration
Power meter NRP2 SN: 104778 30-Mar-23 (No. 217-03804/03805) Mar-24
Power sensor NRP-Z91 SN: 103244 30-Mar-23 (No. 217-03804) Mar-24
OCP DAK-3.5 (weighted) SN: 1249 20-Oct-22 (OCP-DAK3.5-1249_0ct22) Oct-23
OCP DAK-12 SN: 1016 20-Oct-22 (OCP-DAK12-1016_0Oct22) Oct-23
Reference 20 dB Attenuator | SN: CC2552 (20x) 30-Mar-23 (No. 217-03809) Mar-24
DAE4 SN: 660 16-Mar-23 (No. DAE4-660_Mar23) Mar-24
Reference Probe ES3DV2 SN: 3013 06-Jan-23 (No. ES3-3013 Jan23) Jan-24
Secondary Standards ID Check Date (in house) Scheduled Check
Power meter E4419B SN: GB41293874 06-Apr-16 (in house check Jun-22) In house check: Jun-24
Power sensor E4412A SN: MY41498087 06-Apr-16 (in house check Jun-22) In house check: Jun-24
Power sensor E4412A SN: 000110210 06-Apr-16 (in house check Jun-22) In house check: Jun-24
RF generator HP 8648C SN: US3642U01700 04-Aug-99 (in house check Jun-22) In house check: Jun-24
Network Analyzer E8358A SN: US41080477 31-Mar-14 (in house check Oct-22) In house check: Oct-24
h Name Function Sign:
Calibrated by Jeffrey Katzman Laboratory Technician 4/ LeoHF
Approved by Sven Kiihn Technical Manager
Issued: April 22, 2023
uhis calibration certificate shall not be reproduced except in full without written approval of the laboratory.
Certificate No: EX-3892_Apr23 Page 1 of 9
. i istband
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April 20, 2023
Parameters of Probe: EX3DV4 - SN:3892
Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k=2)
Norm (uV/(V/m)2) A 0.47 0.39 0.49 +10.1%
DCP (mv) B 102.4 105.3 102.6 +4.7% J
Calibration Results for Modulation Response
UID | Communication System Name A B o D VR Max Max
dB | dBpv dB mV | dev. | UncE
k=2
0 CW X | 0.00 0.00 1.00 | 0.00 [ 120.0 | £1.1% | +4.7%
Y| 0.00 0.00 1.00 1418
Z| 0.00 0.00 1.00 123.2

The reported uncertainty of measurement is s
factor k=2, which for a normal distribution cor

tated as the standard uncertainty of measurement multiplied by the coverage
responds to a coverage probability of approximately 95%.

A The uncertainties of Norm X.Y,Z do not affe
8 Linearization parameter uncertainty for ma:
Uncertainty is determined using the max.

ct the E2-field uncertainty inside TSL (see Page 5).
ximum specified field strength.
deviation from linear response applying rectangular distribution and is expressed for the square of the field value.

Certificate No: EX-3892_Apr23
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April 20, 2023

Parameters of Probe: EX3DV4 - SN:3892

Other Probe Parameters
Sensor Arrangement TrianguIaT]
Connector Angle 29.4°
Mechanical Surface Detection Mode enabled
Optical Surface Detection Mode disabled
Probe Overall Length 337mm
Probe Body Diameter 10mm
Tip Length 9mm
Tip Diameter 2.5mm
Probe Tip to Sensor X Calibration Point 1mm
Probe Tip to Sensor Y Calibration Point 1mm
Probe Tip to Sensor Z Calibration Point 1mm
Recommended Measurement Distance from Surface 1.4mm

Note: Measurement distance from surface can be increased to 3-4 mm for an Area Scan job.

Certificate No: EX-3892_Apr23 Page 4 of 9
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April 20, 2023

EX3DV4 - SN:3892

Calibration Parameter Determined in Head Tissue Simulating Media

’—T(MHZ)C Relative Conductivity" | ConvF X | ConvFY | ConvF z Alpha® | Depth® Unc

PermittivityF (S/m) (mm) (k=2)

450 43.5 0.87 10.79 10.79 10.79 0.16 1.30 +13.3%
600 42.7 0.88 10.21 10.21 10.21 0.10 1.25 +13.3%
750 41.9 0.89 9.64 9.72 9.33 0.37 1.27 +12.0%
900 41.5 0.97 9.30 9.64 8.99 0.35 1.27 +12.0%
1750 40.1 1.37 8.12 8.30 8.01 0.24 1.27 +12.0%
1900 40.0 1.40 7.94 8.14 7.80 0.28 1.27 +12.0%
2450 39.2 1.80 7.09 7.31 6.98 0.26 1.27 +12.0%
2600 39.0 1.96 7.18 7.37 7.04 0.26 1.27 +12.0%
4400 36.9 3.84 6.14 6.32 6.02 0.36 1.2¢ +14.0%
4800 36.4 4.25 5.96 6.13 5.83 0.36 1.27 +14.0%

¢ Frequency validity above 300 MHz of +100 MHz only applies for DASY v4.4 and higher (see Page 2), else it is restricted to +50 MHz. The uncertainty is the
RSS of the ConvF uncertainty at calibration frequency and the uncertainty for the indicated frequency band. Frequency validity below 300 MHz is +10, 25,
40, 50 and 70 MHz for ConvF assessments at 30, 64, 128, 150 and 220 MHz respectively. Validity of ConvF assessed at 6 MHz is 4-9MHz, and ConvF
assessed at 13MHz is 9-18 MHz. Above 5 GHz frequency validity can be extended to +110 MHz.

The probes are calibrated using tissue simulating liquids (TSL) that deviate for £ and o by less than +5% from the target values (typically better than +3%)
and are valid for TSL with deviations of up to +10%. If TSL with deviations from the target of less than +5% are used, the calibration uncertainties are 11.1%

for 0.7 - 3 GHz and 13.1% for 3 - 6 GHz.

G Alpha/Depth are determined during calibration. SPEAG warrants that the remaining deviation due to the boundary effect after compensation is always less
than +1% for frequencies below 3 GHz and below +2% for frequencies between 3-6 GHz at any distance larger than half the probe tip diameter from the

boundary.

Certificate No: EX-3892_Apr23
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APPENDIX E: RELEVANT PAGES FROM DIPOLE CALIBRATION REPORTS

Calibration Laboratory of SO .
Aot/ s Kb

Schmid & Partner = G Service suisse ditalonnage

Engineering AG et Servizio svizzero ol taratura
Zeughsusstrssse 43, 8004 Zurich. Switzerland "-,“(/,-\\M-‘ S  guies Catitration Service

L

Accreditiod Dy e Swiss Accreditation Sarvics (SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service s one of the signatories to the BA
Muitilatersi Agreement 10 the recognition of Cafibeation cortficatos
Cuent Varkotan ' Cartthcass Mo: D750V3-1154_Jul22

| copect D750V3 - SN:1154

Catbrason procedre(s) MMV” _
Calibration Procedure for SAR Validation Sources between 0.7-3 GHz

| Cafitration Gate July 18, 2022

e conficate s e y 0 SANCNTS, which realize the Dhysical unvts of mossurements (51)
mmmnmwmmnwmnw\qmmnmdnm

A Galibratons have been conducted In the dosed MOOBlory Isolly: environment lmparature (22 2 31°C and humidty < T0%,

Cattration Equipment used (MATE crisicsl Yor calbeaton)

| Primary Standands 0e CoiDote(CorsfcatoNo) _ Schedued Celbraton
| Powar mater NRP SN 104778 O-ADr2 (No. 217-0382503024) ArZ3 1
| Power sersor NRP-291 SN 103044 O6-ApH-22 (No. 217.03824) Apr23
| Powar sarsor NAP-Z81 SN 100248 OdApn22 (No. 217-00825) Agr-73
| Reforence 20 &5 Atiscustor SN: BHEIN (204) O4ADN22 (No. 217-00827) Aor23
| Type-N mismatch cormtmaton SN 310082/00327  O4-Ape-22 (No. 217-03428) Apr-23
| Ratorence Probe EXIOVE SN 7340 NDec-71 (N0 EX3-T348_Dec21) Dee22
[mu | s 601 02-May-22 (No. DAG4-G0!_May22) May-23
| Secondary Standarcs o8 Chock Date (i house) Scheculed Crwck |
Power meter £44106) SN.-GBIOSI24TS 3000114 (1 house check OcA-20)  n house check: Och-22 1
Power sermcor NP S481A SN USITNETES 070t 15 (in house chack Oct-20) In house check: Oct-22
| Power sanece HP BASTA SN MY41003315 07-0ct15 (in house chack Oct-20) In house check: Oct-22
RF generakr RAS SMT00 SN 100872 15-Jun-15 (0 house check Oct-20) In house check: Oct-22
Notwork Analyzer Aglant ESISSA | SN USS1080477 31Mkor- 14 (0 house check Oc.20) In heuse check: Oct.22
Name Funcion
Cantrates oy Ao Geogladeu Lanoratory Tectrician ‘

Approvea by Ponls Knar Ousiny Manager ‘
’

Boe. Juy 19, 2022
| Tris caidration cerificate shad not 0o NOMmouced except in Al without wiiten aperoval of te laboratory

Cortificate No: D750V3-1184_Ju22 Page 10f8
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Measurement Conditions
DASY system configuration, as far as not given on page 1.
DASY Version DASYS2 V52104
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 15 mm with Spacer
Zoom Scan Resolution dx, dy, dz =5mm
Frequency 750 MHz £ 1 MHz
Head TSL parameters
The following paramaters and caiculations were applied.
Temporature Permittivity Conductivity
Nominal Head TSL parameters 20'C 419 0.88 mho/m
Measured Head TSL parameters (220202)°C 40526% 0.90 mhoim £ 6 %
Head TSL temperature change during test <05°C e -
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measured 250 mW input power 217 Wikg
SAR for Head TSL par N normalized to 1W 8.54 Wikg £ 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condiion
SAR measured 250 mW Input power 141 Whg
SAR for nominal Head TSL parameters normalized 1o TW 5.57 Wikg £ 16.5 % (k=2)
Certificate No: D7TS0V3-1184_hi22 Page 3018
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Calibration Laboratory of S, Schweizerischer Kalibrierdionst
Schmid & Partner ;ﬁ Service suisse d'étalonnage
Engineering AG e Servizio svizzero di tarstura
Zeughausstrasse 43, 8004 Zurich, Switzerland ﬁ{l‘/;\_\\\\f Swiss Calibration Service
AR
Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108
The Swigs Accreditation Service is one of the signatories to the EA
Multilsteral Agresment for the recognition of cafibration certificates
cient  VBFKotaR' Centificate No: DB35V2-455_Jul22
Otbject D835V2 - SN:455
Galibration procscurs(s) QA CAL-05.v11

Calibration Procedure for SAR Validation Sources between 0.7-3 GHz

Calibration cate: July 15, 2022

This calibrason certficate documents the tracaabikly to naticnal standards. which reatize the physical units of measuremenis (St).
The measuraments and the uncertainties with confidence prababiity are glvan on the fallowing pages and are part of the certificate

All calibrations heve been conductad in the clsed faboratory faciity: envirsnmant temperature (22 £ 3)°C and humidity < 70%.

Caibration Equipment used (M&TE itical for calibration)

| Primary Standsrds [io# Cal Date (Certificata No.} Schedued Calibratian
Power meater NRP i SN; 104773 04-Apr-22 (No. 217-03525/03524) Ape-23

Powes sensor NRP-291 SN: 103244 04-Apr-22 (No. 217-03524) Apr23

Power sensar NRP-291 | SN: 103245 04-Apr-22 (No. 217-03525) Apr23

Reference 20 dB Attenuator | SN: BHE3R4 (20K) 04-Apr-22 (No. 217-02527) Apr-23

Type-N mismatch combination | SN: 310882 /06327  D4-Apr-22 (No. 217-03528) Apr-23

Referance Probe EX3DV4 | SN: 7349 31-Dec-21 (No. EX3-7349_Dec21) Dec.22

DAE4 SN: 601 02-May-22 (No. DAE4-801_May22) May-23

| Secondary Standerds [iD# Check Date (in housa) o Scheduled Check
Power metar E44188 E SN: G839612475 30-Oct-14 (i house check Oct-20) In house chack: Oct-22
Power sensor HP 8481A : SN US37202782 Q7-0ct-15 {in heuse cheok Cct-20) In house check: Oct-22
| Power sensor HP 8481A | SN: MY41023318 07-0ct-15 {in house chedk Oct-20) In house check: Oct-22
| RF generator R&S SMT-06 SN: 100872 15-Jun-16 (in house check Oct-20) In house check: Oct-22
Network Anglyzer Agilent EB358A | SN: US41080477 31-Mar-14 {in house check Oct-20) In house checlc Cct-22

Name Function Si
Calivrated by: ‘Allonia Gesrgiadou Labaratory Technisan
Approved by Nisls Kuster Quaitty Manager

|_This calibration cartificate shall not ba reproduced except In full without written approal of the labaratary.

Issuad Juy 19, 2022

Certficate No: DB35V2-455_Jul22 Page 1 of 6
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DASY system configuration, as far as not given on page 1.
DASY Version DASYS2 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 15mm with Spacer
Zoom Scan Resolution dx, dy, dz =5mm
Frequency 835 MHz £ 1 MHz
Head TSL parameters
The following parameters and calculations were applied,
Temperature Permittivity Conductivity
Nominal Head TSL parameters 22.0°C 1.5 0.90 mho/m
Measured Head TSL parameters (220£02)°C 40.3+6% 0.93 mho'm £ 6 %
Head TSL temperature change during test <05°C - —_
SAR result with Head TSL
SAR averaged over 1 cm® (1 @) of Head TSL Cendition
SAR measured 250 mW input power 2.50 Wikg
SAR for nominal Head TSL parameters normalized to 1W 9.69 Wikg £17.0 % (k=2)
SAR averaged over 10 cm® {10 g) of Head TSL condition
SAR measured 250 mW Input power 1.681 Wikg
SAR for nominal Head TSL parameters nommalized to 1W 6.29 Wikg £ 16.5 % (k=2)
Certificate No: D835V2-455_Jul22 Paga 3 of &
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Calibration Laboratory of s Kaibe

Schmid & Partner Service suisse Tétaionnage
Engineering AG c Servizio sviczero di tarstura

Zoughausstrasse 43, 8004 Zurich, Switzertand S Swiss Catibration Service

ACcreaned by ihe Swiss Accrediason Senvice (SAS)
The Swiss Accreditation Service is one of the signatories 1o the EA
Multilateral Agreement for the recognition of caltbration certificates

Accreditation No.. SCS 0108

BRSO 5 e Conificase No: D1800V2-249_Jul22

This caibration cartficate documents the y © which reaiize T Physical units of messurements (51)
The % and e weh corfoence ly 878 Ghvan 0n he following Pages and ade part of the coricate
Al Calbrations have been cond, n Me Sosed y tacliny (22 % 3°C and humidity < T0%.

!

| Caitraton Equipment uses (MATE cseal for catbration)

Primary Stancaros D Cal Date (Cersficate No.) Schedued C

Power mater NP SN 104778 O4-Apr-22 (No. 217-0082500824) Ape-23

Power sermor NRP.29Y SN 100244 O4-Apt-22 (No. 217.00524) Apr-23

Power sansor NRP-Z91 SN: 103248 D4Ape22 (No. 217-00825) Apr-23

Raference 20 63 Alerustor SN BHEOM (208) ObApe-22 (No. 217-03827) Agr-23

Type-N mismatch combination SN 30082 /06227 ODApe22 (No. 217.00628) Aoe-23

Raterence Probe EXI0VE SN T8 31-Dec-21 (No. EXO-T40_Dec21) Do 22

DAE4 SN: o0 02-May22 (No. DAE4-S0T_May22) May-23

Seconcary Sandarts 0 Chock Date (in house) Scheduled Check

Power moter 44108 SN Ga301 2478 30-Oct-14 (in house chack Oct-20) n house check: Oc-22

Power sansor HP B481A SN USITTRY 07-0ct-15 (i house chack Oct-20) in house check: Oc-22

Power sensor HP B481A SN: MY4063315 07-0c1:15 (n house check Ocs-20) In house check: Ot 22

RF gonorator RAS SMT.08 SN 100872 15-Jun-15 (in house check Oct-20) In heuse check: Oct-22

Notwork Analyzer Aglont EBISSA | SN US1080477 3%-Mar- 14 (0 house check 0c1-20) In house check: Oct-22

| Namo Functon Signature

Caitrates oy Joan ol (0 ~ Labormiory Techeicien ’
w poi < Y i

Acproved by %.& o  Quminy Manager

mwmuwum-oqn_ummmaum
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Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Measurement Conditions
DASY system configuration, as far as not given on page 1
DASY Version DASYS2 V52104
Extrapolstion Advanced Extrapolation
Phantom Moduiar Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx, dy,dz2 = S5mm
Frequency 1800 MMz £ 1 MH2
Head TSL parameters
The following parameters and calculations wore applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 20C 400 1.40 mho/m
Measured Head TSL parameters (220202)°C Baz6N 1.38 mho/m £ 6%
Head TSL temperature change during test <05°C —_ —
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condiion
SAR measured 250 mW input power 9.74 Whg
SAR for Head TSL par s normalized to 1W 38.9 Wikg £ 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 250 mW input power 5.07 Wig
SAR for r Head TSL s normalized o TW 203 Wikg £ 16.5 % (k=2)
Certificate No: D1800V2-240_Jul22 Page 3ol 6 - -
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SAR Reference Dipole Calibration Report

Ref: ACR.68.5.23.BES.A

VERKOTAN OY
ELEKTRONIKKATIE 17
90590, OULU, FINLAND
SAR REFERENCE DIPOLE

FREQUENCY: 1900 MHZ
SERIAL NO.: 511

Copyright © Verkotan 2025

Calibrated at MVG
Z.1, de ln pointe du dinble
Technopdle Brest Irvise ~ 295 avenue Alexis de Rochon
29280 PLOUZANE - FRANCE

Calibration date: 03/09/2023
oo cofrae

AN
AN o’ A

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

s
R
m
Accradtntions V26780 el ¥2-0K14
Scopw available oo oy golue (i
Ihy of (e Lol il the nodrvillinting (o) b protiiblinvg Bum s hias tare
Summary
This & the method and results fram an necredited SAR reference dipole calibration

performed i MVG using the COMOSAR test bench, Al calibration resulty are traceable to
national metrology mstitutions,

Page: 178
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FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Rell ACILES.5 23 BES A

mvaG SAR REFERENCE DIPOLE CALIBRATION REPORT
Name Function Date Signature
e - . 37972023 —
Prepared by Cyrille ONNEE | Measurement Responsible &3
Checked & A ; 3/9/2023 -
. : T
ool b Jérbme Luc Technical Manager 7=
Authorized by: Yann Toutain Laboratory Director | 3/9/2023 Funa ORI
Sgratiee
Yann numésaue de
3 Yann Youtain ID
Toutain ID oute: 20230300
15:01:12 40100
|  Customer Name
Distribution : Verkotan Oy
Issue Name Duate Modifications
A Cyrille ONNEE 3/9/2023 Initial relcase
Page: 28

This doscumens Al vt B reproduced, excepd te full or iu pave. withont e weitien appvernal of MVG. The mformution consmmad hircde & i be wond

only S the parpose v whict it & sehmited and is st b be reseaied bn whnle or part wisbont wetoon cpprovad of VG
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Verkotan = FINAS

T287 (EN ISO/IEC 17025)

SAR REFERENCE DIPOLE CALIBRATION REPOK Ref: AUHLES S 23 BES.A

6 CALIBRATION RESULTS

6.1 MECHANICAL DIMENSIONS

[ Lmm 1 ) h mm d mm
Measured Required Measured Required Measured | Required
L= ke 68.00 +/- 2% - 13950+-2% | - 3.60 +/- 2%

62 Sii PARAMETER
62.1 $Sl1 in He iguid

Frequency (MHz) | S11 parameter (dB) | Requirement (dB) Impedance |
1900 ' 2334 [ -20 4350-66Q |
63 SAR

The IEC/IEEE 62209-1528 and FCC KDBS865664 D01 standards state that the system validation
measurements must be performed using a reference dipole meeting the fore mentioned retum loss
and mechanical dimension requirements, The validation measurement must be performed against »
liquid filled flat phantom, with the phantom constructed as outlined in the fore mentioned standards
Per the standards, the dipole shall be positioned below the bottom of the phantom, with the dipole
length centered and parallel to the longest dimension of the flat phantom, with the top surface of the
dipole at the described distance from the bottom surface of the phantom.

6.3.1 SAR with Head Liguid

The IEC/IEEE 62209-1528 and FCC KDB865664 DO! standards state that the system validation
measurements should produce the SAR valucs shown below (for phantom thickness of 2 mm), within
the uncertainty for the system validation. All SAR values are normalized o | W forward power. In
bracket, the measured SAR is given with the used mput power

Page' 6
This dacumend sl wov be reprodiced, excepe o Ml or du pars. withont de writsen gl of MVG. The mformaton contumnnd vt o 0 be s
oy Nw the parpise b s hic 11 0 suhenited amd i3 met s Mo relraed 10 whale wr part withend wr itz spprveed of NTG
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o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

mve SAR REFERENCE DIPOLE CALIBRATION REPORT Rol: ACR.68.423 WIK.A
Software OPENSAR VS o
| Phantom | SN 1309 SAMGS
Probe SN 41/18 EPGO333
Liguid | Head Liguid Values: eps’ - 40 4 sigma : 1 40
Distance i and liquid 10.0 men
Area scan resolution dx=¥mm dy=8mm
Zoon Scan Resolution dx=8mm/dy=8mm/dz~Smm
Freguency 1900 MHz
Input power 20 dBm
Liquid Temperature 20+~ 1°C
T‘LM' 204 17°C —
Lab Humiday 30-70 %
Frequency 1g SAR (W, | 10g SAR (W .
Measured | Measured Target Measured = Measured Target
normalized = normalized normalized | normalized
to 1W to 1W o 1W to IW
1900 MH2z 3.80 38.02 19.70 1.94 19.41 2050 |

.
M —
".':. s . ) |
- PRSR \ N
PN :"
- E
|.: E T a— \‘ —
- 20
Ao 1 -
o ' ] % @ = = n 2
Tew

Page: 78
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Calibration Laboratory of

Schmid & Partner
Engineering AG

Zeughausstrasse 43, 3004 Zurich, Switzerland

Accredited by the Smiss Acorecitation Service (SAS)
The Swiss Accreditation Service Is one of the signatories 1o the EA
Muttilatoral Agreement for the recognition of calibration certificates

NN

o
(AR

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Service suisse d'étalonnage
Servizio svizzerc di taratura
Swiss Calibration Service

nwon

Accroditation No.: SCS 0108

D2450V2 - SN:729

QA CAL-05.v11

e D vdlovia

Calbration Equipment used (MATE critical for calibeation)

Calioration Procedure for SAR Validation Sources between 0.7-3 GHz

Tmmmmmnmummnmmmrnmmmdmlwmlsli
mmmummmmynwmmmb&:ﬁummmmovmm

nwmmmmnmmwmAmmmm:arcmm<m

Primary Standards 0% Csl Date (Certiicate Na. ) i __Scheduted Calibration
Power mater NRP SN: 104778 O4-ADr22 (No. 217-0352503524) Aor23

Power sensor NRP-291 SN: 103244 04-Apr-22 (No. 217-03524) Apr23

Power sensor NRP-291 SN: 103248 D4-Apr22 (No, 217-03625) Apr23

Raference 20 a3 Attenuator SN BMOISS (200)  O4-Apr22 (No, 217-03527) Ape23

Type-N mismatch combinasicn | SN: 310882/06327  Od-Apr-22 (No. 217-03528) Apr23

Reference Probe EX30V4 SN 7348 31-Dec-21 (N0, EX3.7349_Dee21) Deca22

DAE4 SN 601 02-May-22 (No, DAES-801_May22) May-23

Secondary Standads D Check Date (in house) Schedifed Check
Power meter £44108 SN; GBISS12478 30-Oct-14 (In house check Oct-20) In house check: Oct-22
Power sersor HO 8481A SN: US37202783 07.0ct-15 (in house chack Oct-20) In houss check: Oct-22
Power sersor HP BA8IA SN: MY41003315 07-Oct-15 (In house check Oct20) In housa chodic Oct-22
| RF generance RAS SMT-06 SN: 100072 15-Jun-15 (in house check Oct-20) In house check: Oct-22
Network Ansiyzor Aglent ES358A | SN: US41080477 31-Mar-14 (In house chedk Oct-20) in howse check: Oct-22

Name Function .

Issued: July 18, 2022

This calibration cortificate shall not be reproduced axcept in il without writien aporoval of the laberatory

Cortificate No: D2450V2-728_Jul22
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o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Measurement Conditions
DASY systern configuration, as far s not given on page 1.
DASY Version DASYS52 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modutor Fiat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx, dy. dz =5mm
Frequency 2450 Mz = 1 MMz
Head TSL parameters
The following pacameters and calculations were applied.
Tomperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 392 1.80 mho/m
Measured Head TSL parameters (220202)"C 37926% 185 mha'm26 %
Head TSL temperature change during test <05°C - —
SAR result with Head TSL
SAR averaged over 1 em® (1 g) of Head TSL Condition
SAR measured 250 mW Input power 13.4 Wikg
SAR for nominal Head TSL parameters normakzed to 1W 52.3 Wikg £17.0 % (k=2)
SAR averaged over 10 cm® {10 g) of Head TSL condition
SAR measured 250 mW input power 6.21 Wikg
SAR for nominal Head TSL parameters normalized to 1W 24.5Wikg £ 16.5 % (k=2)

Cartificate No: D2450V2-720_Juiz2
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